SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2462 108.78 - - 94.17 32.12 17.55 | 35.06 | 352 32 P H
2462 101.25 - - 86.64 32.12 17.55 35.06 352 32 A H
2483.72 62.55 -11.45 74 47.91 32.16 17.55 35.07 352 32 P H
2483.52 50.65 -3.35 54 36.01 32.16 17.55 35.07 352 32 A H
802.11n H
HT20 H
CH11 2462 110.1 - - 95.49 32.12 17.55 35.06 197 353 P \%
2462MHz 2462 102.34 - - 87.73 | 3212 | 1755 | 3506 | 197 | 353 | A | V
2483.52 63.88 -10.12 74 49.24 32.16 17.55 35.07 197 353 P \%
2483.68 52.34 -1.66 54 37.7 32.16 17.55 35.07 197 353 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B8 of B41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 43.96 -30.04 74 57.95 34.23 11.12 59.34 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 46.36 -27.64 74 60.35 34.23 11.12 59.34 100 0 P \%
2412MHz vV
\%
\%
4874 42 -32 74 55.86 34.22 11.16 59.24 100 0 P H
7311 46.67 -27.33 74 55.48 35.71 13.61 58.13 100 0 P H
802.11n H
HT20 H
CH 06 4874 45.34 -28.66 74 59.2 34.22 11.16 59.24 100 0 P \%
2437MHz 7311 46.47 | -27.53 74 55.28 | 3571 | 13.61 | 58.13 | 100 0 P |V
\%
\%
4924 44.22 -29.78 74 57.93 34.21 11.22 59.14 100 0 P H
7386 47.3 -26.7 74 56.21 35.66 13.69 | 58.26 | 100 0 P H
802.11n H
HT20 H
CH11 4924 49.11 -24.89 74 62.82 34.21 11.22 59.14 100 0 P \%
2462MHz 7386 46.51 | -27.49 74 55.42 | 3566 | 13.69 | 58.26 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B9 of B41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.52 56.42 -17.58 74 42.08 31.95 17.43 | 35.04 363 35 P H
2389.38 48.1 -5.9 54 33.76 31.95 17.43 35.04 363 35 A H
* 2422 104.29 - - 89.83 32.03 17.49 | 35.06 363 35 P H
* 2422 96.17 - - 81.71 32.03 17.49 | 35.06 363 35 A H
802.11n 2492.79 54.86 -19.14 74 40.19 32.2 17.55 35.08 363 35 P H
HT40 2489.85 45.4 -8.6 54 30.72 32.2 17.55 35.07 363 35 A H
CHO03 2389.94 59.49 -14.51 74 45.16 31.95 17.43 35.05 211 274 P \%
2422MHz 2389.52 52.32 -1.68 54 3798 | 3195 | 1743 | 3504 | 211 | 274 | A | V
* 2422 106.45 - - 91.99 32.03 17.49 35.06 211 274 P \%
* 2422 99.03 - - 84.57 32.03 17.49 35.06 211 274 A \%
2484.74 54.29 -19.71 74 39.65 32.16 17.55 35.07 211 274 P \%
2483.76 45.82 -8.18 54 31.18 32.16 17.55 35.07 211 274 A \%
2389.66 55.5 -18.5 74 41.16 31.95 17.43 35.04 364 34 P H
2388.96 47.56 -6.44 54 33.22 31.95 17.43 35.04 364 34 A H
* 2437 107.07 - - 92.56 32.08 17.49 35.06 364 34 P H
* 2437 99.76 - - 85.25 32.08 17.49 35.06 364 34 A H
802.11n 2483.97 56.11 -17.89 74 41.47 32.16 17.55 35.07 364 34 P H
HT40 2483.55 47.98 -6.02 54 33.34 32.16 17.55 35.07 364 34 A H
CH 06 2389.52 57.98 -16.02 74 43.64 31.95 17.43 35.04 213 275 P \%
2437MHz 2388.26 49.97 -4.03 54 3563 | 31.95 | 1743 | 3504 | 213 | 275 | A | V
* 2437 109.84 - - 95.33 32.08 17.49 35.06 213 275 P \%
* 2437 102.59 - - 88.08 32.08 17.49 35.06 213 275 A \%
2483.5 59.51 -14.49 74 44.87 32.16 17.55 35.07 213 275 P \%
2483.5 52.78 -1.22 54 38.14 32.16 17.55 35.07 213 275 A \%
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2342.48 53.98 |-20.02 74 39.81 31.83 17.37 | 35.03 | 358 33 P H
2349.9 45.17 -8.83 54 31 31.83 17.37 35.03 358 33 A H
2452 104.61 - - 90.1 32.08 17.49 | 35.06 | 358 33 P H
2452 97.09 - - 82.58 32.08 17.49 35.06 358 33 A H
802.11n 2483.69 57.1 -16.9 74 4246 | 3216 | 1755 | 3507 | 358 | 33 P | H
HT40 2483.5 48.63 -5.37 54 33.99 32.16 17.55 35.07 358 33 A H
CH 09 2389.1 54.76 -19.24 74 40.42 31.95 17.43 35.04 210 272 P \%
2452MHz 2389.1 4571 | -8.29 54 31.37 | 31.95 | 1743 | 3504 | 210 | 272 | A | V
2452 108.36 - - 93.85 32.08 17.49 35.06 210 272 P \%
2452 100.79 - - 86.28 32.08 17.49 | 35.06 | 210 | 272 AV
2484.46 60.51 -13.49 74 45.87 32.16 17.55 35.07 210 272 P \%
2483.55 52.64 -1.36 54 38 32.16 17.55 35.07 210 272 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B11 of B41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4844 41.21 -32.79 74 55.17 34.23 11.12 59.31 100 0 P H
7266 42.32 -31.68 74 51.1 35.73 13.58 | 58.09 | 100 0 P H
802.11n H
HT40 H
CH 03 4844 41.75 -32.25 74 55.71 34.23 11.12 59.31 100 0 P \%
2422MHz 7266 42.07 -31.93 74 50.85 35.73 13.58 | 58.09 | 100 0 P \Y
\%
\%
4874 41.71 -32.29 74 55.57 34.22 11.16 59.24 100 0 P H
7311 41.81 -32.19 74 50.62 35.71 13.61 58.13 100 0 P H
802.11n H
HT40 H
CH 06 4874 42.56 -31.44 74 56.42 34.22 11.16 59.24 100 0 P \%
2437MHz 7311 41,92 | -32.08 74 50.73 | 3571 | 13.61 | 58.13 | 100 0 P |V
\%
\%
4904 41.55 -32.45 74 55.28 34.22 11.22 59.17 100 0 P H
7356 41.88 -32.12 74 50.76 35.68 13.65 | 58.21 | 100 0 P H
802.11n H
HT40 H
CH 09 4904 43.61 -30.39 74 57.34 34.22 11.22 59.17 100 0 P \%
2452MHz 7356 44,03 | -29.97 74 5291 | 3568 | 13.65 | 58.21 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B12 of B41

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 27.8 -12.2 40 33.22 24.6 1.33 31.35 | 100 0 P H
175.53 24.57 -18.93 43.5 38.58 15.22 2.25 31.48 - - P H
279.75 21.38 |-24.62 46 31.07 18.78 2.86 31.33 - - P H
559 2556 |-20.44 46 26.84 25.8 3.81 30.89 - - P H
734.7 28.62 -17.38 46 27.49 27.41 4.37 30.65 - - P H
962.9 31.8 -22.2 54 26.36 30.89 5.06 30.51 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT40 30 30.32 -9.68 40 35.74 24.6 1.33 31.35 | 100 0 P |V
LF 130.98 2325 |-20.25| 435 35.35 17.42 2.01 | 3153 - - P |V
206.04 19.17 -24.33 43.5 33.2 15.03 2.38 31.44 - - P \%
556.2 26.1 -19.9 46 27.68 25.51 3.81 30.9 - - P \%
746.6 29.22 -16.78 46 27.67 27.73 4.46 30.64 - - P \%
962.2 32.57 -21.43 54 27.13 30.89 5.06 30.51 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : B13 of B41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2387.91 58.98 -15.02 74 44.64 31.95 17.43 | 35.04 | 103 191 P H
2388.12 52.82 -1.18 54 38.48 31.95 17.43 | 35.04 | 103 191 A H
* 2412 110.08 - - 95.71 31.99 17.43 | 35.05 | 103 191 P H
* 2412 106.99 - - 92.62 31.99 17.43 | 35.05 | 103 191 A H
H
802.11b
H
CHO1
2388.225 57.24 -16.76 74 42.9 31.95 17.43 | 35.04 | 369 63 P \Y,
2412MHz
2388.015 51.36 -2.64 54 37.02 31.95 17.43 | 35.04 | 369 63 A \%
* 2412 108.1 - - 93.73 31.99 17.43 | 35.05 | 369 63 P \Y,
* 2412 104.96 - - 90.59 31.99 17.43 | 35.05 | 369 63 A \Y,
\%
\Y,
2388.82 56.46 -17.54 74 42.12 31.95 17.43 | 35.04 | 150 191 P H
2389.94 48.83 -5.17 54 34.5 31.95 17.43 | 35.05 | 150 191 A H
* 2437 111.27 - - 96.76 32.08 17.49 | 35.06 | 150 191 P H
* 2437 108.17 - - 93.66 32.08 17.49 | 35.06 | 150 191 A H
2483.69 55.58 -18.42 74 40.94 32.16 17.55 | 35.07 | 150 191 P H
802.11b
2483.5 47.24 -6.76 54 32.6 32.16 1755 | 35.07 | 150 191 A H
CH 06
2388.82 56.46 -17.54 74 42.12 31.95 17.43 | 35.04 | 326 71 P \Y,
2437MHz
2388.96 49.2 -4.8 54 34.86 31.95 17.43 | 35.04 | 326 71 A \%
* 2437 109.86 - - 95.35 32.08 17.49 | 35.06 | 326 71 P \Y,
* 2437 106.67 - - 92.16 32.08 17.49 | 35.06 | 326 71 A \Y,
2484.95 55 -19 74 40.36 32.16 1755 | 35.07 | 326 71 P \%
2483.5 47.44 -6.56 54 32.8 32.16 17.55 35.07 326 71 A \%
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* 2462 108.91 - - 94.3 32.12 1755 | 35.06 | 142 278 P H
* 2462 105.79 - - 91.18 32.12 1755 | 35.06 | 142 278 A H
2484.56 57.28 -16.72 74 42.64 32.16 1755 | 35.07 | 142 278 P H
2484.44 51.24 -2.76 54 36.6 32.16 1755 | 35.07 | 142 278 A H
H
802.11b
H
CH 11
* 2462 110.37 - - 95.76 32.12 1755 | 35.06 | 361 77 P \%
2462MHz
* 2462 105.97 - - 91.36 32.12 1755 | 35.06 | 361 77 A \%
2484.48 55.98 -18.02 74 41.34 32.16 17.55 | 35.07 | 361 77 P \Y,
2484.48 48.35 -5.65 54 33.71 32.16 1755 | 35.07 | 361 77 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B15 of B41

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 52.19 -21.81 74 66.18 34.23 11.12 | 59.34 | 202 122 P H
4824 50.57 -3.43 54 64.56 34.23 11.12 | 59.34 | 202 122 A H
H
802.11b
H
CHO1
4824 47.8 -26.2 74 61.79 34.23 11.12 | 59.34 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 41.86 -32.14 74 55.72 34.22 11.16 | 59.24 | 100 0 P H
7311 43.57 -30.43 74 52.38 35.71 13.61 | 58.13 100 0 P H
H
802.11b
H
CH 06
4874 41.51 -32.49 74 55.37 34.22 11.16 | 59.24 | 100 0 P \Y,
2437MHz
7311 43.2 -30.8 74 52.01 35.71 13.61 | 58.13 100 0 P \%
V
V
4924 45.33 -28.67 74 59.04 34.21 11.22 | 59.14 | 100 0 P H
7386 44.28 -29.72 74 53.19 35.66 13.69 | 58.26 100 0 P H
H
802.11b
H
CH 11
4924 44.11 -29.89 74 57.82 34.21 11.22 | 59.14 | 100 0 P \%
2462MHz
7386 44.22 -29.78 74 53.13 35.66 13.69 | 58.26 100 0 P \%
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B16 of B41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.645 64.73 -9.27 74 50.39 31.95 17.43 | 35.04 | 126 245 P H
2390 51.56 -2.44 54 37.23 31.95 17.43 | 35.05 | 126 245 A H
* 2412 109.68 - - 95.31 31.99 17.43 | 35.05 | 126 245 P H
* 2412 102.18 - - 87.81 31.99 17.43 | 35.05 | 126 245 A H
H
802.11g
H
CHO1
2389.38 63.19 -10.81 74 48.85 31.95 17.43 | 35.04 | 362 144 P \Y,
2412MHz
2390 52.97 -1.03 54 38.64 31.95 17.43 | 35.05 | 362 144 A \%
* 2412 111.22 - - 96.85 31.99 17.43 | 35.05 | 362 144 P \Y,
* 2412 102.84 - - 88.47 31.99 17.43 | 35.05 | 362 144 A \Y,
\%
\Y,
2389.24 56.8 -17.2 74 42.46 31.95 17.43 | 35.04 | 119 241 P H
2389.66 47.66 -6.34 54 33.32 31.95 17.43 | 35.04 | 119 241 A H
* 2437 1134 - - 98.89 32.08 17.49 | 35.06 119 241 P H
* 2437 105.73 - - 91.22 32.08 17.49 | 35.06 119 241 A H
2483.5 58.72 -15.28 74 44.08 32.16 17.55 | 35.07 119 241 P H
802.11g
2483.62 48.38 -5.62 54 33.74 32.16 1755 | 35.07 119 241 A H
CH 06
2389.94 55.9 -18.1 74 41.57 31.95 17.43 | 35.05 | 317 142 P \Y,
2437MHz
2389.94 47.17 -6.83 54 32.84 31.95 17.43 | 35.05 | 317 142 A \%
* 2437 113.98 - - 99.47 32.08 17.49 | 35.06 | 317 142 P \Y,
* 2437 106.05 - - 91.54 32.08 17.49 | 35.06 | 317 142 A \Y,
2483.62 54.97 -19.03 74 40.33 32.16 1755 | 35.07 | 317 142 P \%
2483.83 46.46 -7.54 54 31.82 32.16 17.55 35.07 317 142 A \%
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2462 109.93 - - 95.32 32.12 1755 | 35.06 | 164 | 234 P H
2462 102.31 - - 87.7 32.12 1755 | 35.06 | 164 | 234 A H
2483.68 59.42 -14.58 74 44.78 32.16 1755 | 35.07 | 164 | 234 P H
2483.56 49.91 -4.09 54 35.27 32.16 1755 | 35.07 | 164 | 234 A H
H
802.11g
H
CH 11
2462 109.33 - - 94.72 32.12 1755 | 35.06 | 356 62 P \%
2462MHz
2462 101.65 - - 87.04 32.12 1755 | 35.06 | 356 62 A \%
2483.56 62.85 -11.15 74 48.21 32.16 17.55 | 35.07 | 356 62 P \Y,
2483.56 51.43 -2.57 54 36.79 32.16 1755 | 35.07 | 356 62 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B18 of B41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 45.15 -28.85 74 59.14 34.23 11.12 | 59.34 | 100 0 P H
H
H
802.11g
H
CHO1
4824 43.65 -30.35 74 57.64 34.23 11.12 | 59.34 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 41.93 -32.07 74 55.79 34.22 11.16 | 59.24 | 100 0 P H
7311 43.22 -30.78 74 52.03 35.71 13.61 | 58.13 100 0 P H
H
802.11g
H
CH 06
4874 41.6 -32.4 74 55.46 34.22 11.16 | 59.24 | 100 0 P \Y,
2437MHz
7311 42.83 -31.17 74 51.64 35.71 13.61 | 58.13 100 0 P \%
V
V
4924 42.59 -31.41 74 56.3 34.21 11.22 | 59.14 | 100 0 P H
7386 43.36 -30.64 74 52.27 35.66 13.69 | 58.26 100 0 P H
H
802.11g
H
CH 11
4924 42.59 -31.41 74 56.3 34.21 11.22 | 59.14 | 100 0 P \%
2462MHz
7386 43.45 -30.55 74 52.36 35.66 13.69 | 58.26 100 0 P \%
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2390 64.17 -9.83 74 49.84 31.95 17.43 | 35.05 126 246 P H
2390 50.31 -3.69 54 35.98 31.95 17.43 35.05 126 246 A H
* 2412 108.01 - - 93.64 31.99 17.43 | 35.05 126 246 P H
* 2412 100.07 - - 85.7 31.99 17.43 | 35.05 126 246 A H
802.11n H
HT20 H
CHO1 2389.695 67.21 -6.79 74 52.87 31.95 17.43 35.04 363 145 P \%
2412MHz 2389.905 52.75 | -1.25 54 3842 | 3195 | 1743 | 3505 | 363 | 145 | A | V
* 2412 109.68 - - 95.31 31.99 17.43 | 35.05 363 145 P \%
* 2412 101.97 - - 87.6 31.99 17.43 35.05 363 145 A \%
\%
\%
2389.8 55.05 -18.95 74 40.72 31.95 17.43 35.05 164 278 P H
2389.94 45.98 -8.02 54 31.65 31.95 17.43 | 35.05 164 278 A H
* 2437 110.74 - - 96.23 32.08 17.49 35.06 164 278 P H
* 2437 103.6 - - 89.09 32.08 17.49 35.06 164 278 A H
802.11n 2484.32 59.5 -14.5 74 44.86 32.16 17.55 35.07 164 278 P H
HT20 2483.5 48.47 -5.53 54 33.83 32.16 17.55 35.07 164 278 A H
CH 06 2389.24 56.35 -17.65 74 42.01 31.95 17.43 35.04 317 146 P \%
2437MHz 2389.52 47.6 -6.4 54 3326 | 3195 | 1743 | 3504 | 317 | 146 | A | V
* 2437 112.24 - - 97.73 32.08 17.49 35.06 317 146 P \%
* 2437 104.86 - - 90.35 32.08 17.49 35.06 317 146 A \%
2483.5 56.12 -17.88 74 41.48 32.16 17.55 35.07 317 146 P \%
2483.83 46.52 -7.48 54 31.88 32.16 17.55 35.07 317 146 A \%
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2462 110.54 - - 95.93 32.12 1755 | 35.06 | 143 | 280 P H
2462 102.84 - - 88.23 32.12 17.55 35.06 143 280 A H
2484.52 63.75 -10.25 74 49.11 32.16 17.55 35.07 143 280 P H
2483.6 52.66 -1.34 54 38.02 32.16 17.55 35.07 143 280 A H
802.11n H
HT20 H
CH11 2462 109.97 - - 95.36 32.12 17.55 35.06 362 77 P \%
2462MHz 2462 102.32 - - 87.71 | 3212 | 1755 | 3506 | 362 | 77 | A | V
2483.6 62.58 -11.42 74 47.94 32.16 17.55 35.07 362 77 P \%
2483.56 50.58 -3.42 54 35.94 32.16 17.55 35.07 362 7 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B21 of B41
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 44.73 -29.27 74 58.72 34.23 11.12 59.34 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 42.79 -31.21 74 56.78 34.23 11.12 59.34 100 0 P \%
2412MHz vV
\%
\%
4874 43.05 -30.95 74 56.91 34.22 11.16 59.24 100 0 P H
7311 44.34 -29.66 74 53.15 35.71 13.61 58.13 100 0 P H
802.11n H
HT20 H
CH 06 4874 41.37 -32.63 74 55.23 34.22 11.16 59.24 100 0 P \%
2437MHz 7311 42,56 | -31.44 74 51.37 | 3571 | 13.61 | 58.13 | 100 0 P |V
\%
\%
4924 42.13 -31.87 74 55.84 34.21 11.22 59.14 100 0 P H
7386 43.03 -30.97 74 51.94 35.66 13.69 | 58.26 | 100 0 P H
802.11n H
HT20 H
CH11 4924 42.44 -31.56 74 56.15 34.21 11.22 59.14 100 0 P \%
2462MHz 7386 43.7 -30.3 74 5261 | 3566 | 13.69 | 58.26 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B22 of B41
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.94 61.08 -12.92 74 46.75 31.95 17.43 | 35.05 162 281 P H
2389.38 52.71 -1.29 54 38.37 31.95 17.43 35.04 162 281 A H
* 2422 108.12 - - 93.66 32.03 17.49 | 35.06 162 281 P H
* 2422 100.87 - - 86.41 32.03 17.49 | 35.06 162 281 A H
802.11n 2483.83 55.62 -18.38 74 40.98 32.16 17.55 35.07 162 281 P H
HT40 2483.55 47.38 -6.62 54 32.74 32.16 17.55 35.07 162 281 A H
CHO03 2387.28 54.47 -19.53 74 40.13 31.95 17.43 35.04 400 24 P \%
2422MHz 2389.66 46.01 | -7.99 54 3167 | 31.95 | 17.43 | 3504 | 400 | 24 AV
* 2422 106.49 - - 92.03 32.03 17.49 35.06 400 24 P \%
* 2422 98.64 - - 84.18 32.03 17.49 35.06 400 24 A \%
2493.84 54.36 -19.64 74 39.69 32.2 17.55 | 35.08 400 24 P \%
2490.69 45.56 -8.44 54 30.88 32.2 1755 | 35.07 400 24 A \%
2388.26 56.48 -17.52 74 42.14 31.95 17.43 35.04 100 317 P H
2388.12 48.25 -5.75 54 33.91 31.95 17.43 35.04 100 317 A H
* 2437 108.2 - - 93.69 32.08 17.49 35.06 100 317 P H
* 2437 100.84 - - 86.33 32.08 17.49 35.06 100 317 A H
802.11n 2483.97 61.2 -12.8 74 46.56 32.16 17.55 35.07 100 317 P H
HT40 2483.55 52.65 -1.35 54 38.01 32.16 17.55 35.07 100 317 A H
CH 06 2377.34 54.43 -19.57 74 40.19 31.91 17.37 35.04 400 23 P \%
2437MHz 2383.78 45.34 | -8.66 54 31.04 | 3191 | 1743 | 3504 | 400 | 23 AV
* 2437 106.8 - - 92.29 32.08 17.49 | 35.06 400 23 P \%
* 2437 99.04 - - 84.53 32.08 17.49 | 35.06 400 23 A \%
2484.53 54.58 -19.42 74 39.94 32.16 17.55 35.07 400 23 P \%
2483.62 46.95 -7.05 54 32.31 32.16 17.55 35.07 400 23 A \%
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2333.24 55.25 -18.75 74 41.17 31.79 17.31 35.02 146 193 P H
2385.74 45.46 -8.54 54 31.12 31.95 17.43 35.04 146 193 A H
* 2452 106.64 - - 92.13 32.08 17.49 | 35.06 | 146 | 193 P H
* 2452 98.89 - - 84.38 32.08 17.49 35.06 146 193 A H
802.11n 2485.37 61.89 | -12.11 74 4725 | 3216 | 1755 | 3507 | 146 | 193 | P | H
HT40 2483.55 52.96 -1.04 54 38.32 32.16 17.55 35.07 146 193 A H
CH 09 2387.42 55.09 -18.91 74 40.75 31.95 17.43 35.04 362 75 P \%
2452MHz 2370.9 4539 | -8.61 54 3115 | 3191 | 17.37 | 3504 | 362 | 75 | A | V
* 2452 105.96 - - 91.45 32.08 17.49 35.06 362 75 P \%
* 2452 97.71 - - 83.2 32.08 17.49 | 35.06 | 362 75 AV
2483.69 59.83 -14.17 74 45.19 32.16 17.55 35.07 362 75 P \%
2483.76 52.19 -1.81 54 37.55 32.16 17.55 35.07 362 75 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B24 of B41
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 4177 |-32.23 74 55.73 | 34.23 | 11.12 | 59.31 | 100 0 P | H
7266 43.24 | -30.76 74 52.02 | 3573 | 1358 | 58.09 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 41.94 |-32.06 74 55.9 34.23 | 11.12 | 59.31 | 100 0 P |V
2422MHz 7266 43.3 -30.7 74 52.08 | 3573 | 1358 | 58.09 | 100 0 P |V
Y
Y
4874 42 -32 74 55.86 | 34.22 | 11.16 | 59.24 | 100 0 P | H
7311 42.96 |-31.04 74 51.77 | 3571 | 13.61 | 58.13 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 41.13 | -32.87 74 54.99 | 34.22 | 11.16 | 59.24 | 100 0 P |V
2437MHz 7311 42.41 |-31.59 74 51.22 3571 | 13.61 | 58.13 | 100 0 P |V
\Y
\Y
4904 41.12 |-32.88 74 54.85 | 34.22 | 11.22 | 59.17 | 100 0 P | H
7386 43.13 | -30.87 74 52.04 | 3566 | 13.69 | 58.26 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 4132 |-32.68 74 55.05 | 34.22 | 11.22 | 59.17 | 100 0 P |V
2452MHz 7386 44.01 |-29.99 74 52.92 35.66 | 13.69 | 58.26 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) (dBuV/m)| (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
30.27 27.81 -12.19 40 33.23 24.6 1.33 31.35 | 100 0 P H
174.45 24.61 -18.89 435 38.58 15.26 2.25 31.48 - - P H
292.98 22.76 -23.24 46 32.2 19.01 2.86 31.31 - - P H
649.3 26.59 -19.41 46 27.01 26.2 4.14 30.76 - - P H
709.5 27.16 -18.84 46 26.98 26.49 4.36 30.67 - - P H
962.9 33.38 -20.62 54 27.94 30.89 5.06 30.51 - - P H
H
H
H
H
H

2.4GHz
H

802.11g
= 30 30.11 -9.89 40 35.53 24.6 1.33 31.35 | 100 0 P \Y
136.38 24.96 -18.54 435 37.06 17.41 2.01 31.52 - - P \%
201.72 21.75 -21.75 43.5 35.87 14.95 2.38 31.45 - - P \%
608.7 271 -18.9 46 28.48 25.48 3.96 30.82 - - P \%
786.5 29.18 -16.82 46 27.21 27.97 4.6 30.6 - - P \%
972.7 32.36 -21.64 54 26.96 30.85 5.06 30.51 - - P \%
\%
\%
\%
\%
\%
\%

No other spurious found.
Remark
All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2342.13 54.7 -19.3 74 40.53 31.83 17.37 | 35.03 | 334 76 P H
2390 45.75 -8.25 54 31.42 31.95 17.43 | 35.05 | 334 76 A H
* 2412 109.74 - - 95.37 31.99 1743 | 35.05 | 334 76 P H
* 2412 106.86 - - 92.49 31.99 1743 | 35.05 | 334 76 A H
H

802.11b
H

CHO1
2387.595 55.97 -18.03 74 41.63 31.95 17.43 | 35.04 | 338 88 P \Y,

2412MHz
2387.595 46.96 -7.04 54 32.62 31.95 17.43 | 35.04 | 338 88 A \%
* 2412 109.51 - - 95.14 31.99 17.43 | 35.05 | 338 88 P \Y,
* 2412 106.38 - - 92.01 31.99 17.43 | 35.05 | 338 88 A \Y,
\%
\Y,
2388.4 55.74 -18.26 74 41.4 31.95 17.43 | 35.04 | 289 83 P H
2388.82 48.61 -5.39 54 34.27 31.95 17.43 | 35.04 | 289 83 A H
* 2437 115.62 - - 101.11 32.08 17.49 | 35.06 | 289 83 P H
* 2437 112.38 - - 97.87 32.08 17.49 | 35.06 | 289 83 A H
2485.37 56.43 -17.57 74 41.79 32.16 17.55 | 35.07 | 289 83 P H

802.11b
2485.72 46.1 -7.9 54 31.46 32.16 1755 | 35.07 | 289 83 A H

CH 06
2388.54 55.37 -18.63 74 41.03 31.95 17.43 | 35.04 | 366 77 P \Y,

2437MHz
2389.94 47.49 -6.51 54 33.16 31.95 17.43 | 35.05 | 366 77 A \%
* 2437 112.46 - - 97.95 32.08 17.49 | 35.06 | 366 77 P \Y,
* 2437 109.39 - - 94.88 32.08 17.49 | 35.06 | 366 77 A \Y,
2486.07 55.1 -18.9 74 40.46 32.16 1755 | 35.07 | 366 77 P \%
2485.79 46.13 -7.87 54 31.49 32.16 17.55 35.07 366 77 A \%
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2462 110.91 - - 96.3 32.12 1755 | 35.06 | 318 92 P H
2462 107.9 - - 93.29 32.12 1755 | 35.06 | 318 92 A H
2484.56 55.25 -18.75 74 40.61 32.16 1755 | 35.07 | 318 92 P H
2483.52 46.54 -7.46 54 31.9 32.16 1755 | 35.07 | 318 92 A H
H
802.11b
H
CH 11
2462 108.79 - - 94.18 32.12 1755 | 35.06 | 363 80 P \%
2462MHz
2462 105.81 - - 91.2 32.12 1755 | 35.06 | 363 80 A \%
2494.56 54.89 -19.11 74 40.22 32.2 1755 | 35.08 | 363 80 P \%
2483.52 44.58 -9.42 54 29.94 32.16 1755 | 35.07 | 363 80 P \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 52.86 -21.14 74 66.85 34.23 11.12 | 59.34 | 109 262 P H
4824 50.87 -3.13 54 64.86 34.23 11.12 | 59.34 | 109 262 A H
H
802.11b
H
CHO1
4824 47.88 -26.12 74 61.87 34.23 11.12 | 59.34 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 42.4 -31.6 74 56.26 34.22 11.16 | 59.24 | 100 0 P H
7311 48.38 -25.62 74 57.19 35.71 13.61 | 58.13 100 0 P H
H
802.11b
H
CH 06
4874 42.45 -31.55 74 56.31 34.22 11.16 | 59.24 | 100 0 P \Y,
2437MHz
7311 50.06 -23.94 74 58.87 35.71 13.61 | 58.13 | 353 319 \%
7311 44.7 -9.3 54 53.51 35.71 13.61 | 58.13 | 353 319 A V
V
4924 52.49 -21.51 74 66.2 34.21 11.22 | 59.14 | 108 270 P H
4924 50.88 -3.12 54 64.59 34.21 11.22 | 59.14 | 108 270 A H
7386 45.11 -28.89 74 54.02 35.66 13.69 | 58.26 100 0 P H
802.11b
H
CH 11
4924 48.44 -25.56 74 62.15 34.21 11.22 | 59.14 | 100 0 P \%
2462MHz
7386 43.74 -30.26 74 52.65 35.66 13.69 | 58.26 100 0 P \%
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 64.8 -9.2 74 50.47 31.95 17.43 | 35.05 | 100 271 P H
2390 51.61 -2.39 54 37.28 31.95 17.43 | 35.05 | 100 271 A H
* 2412 114.41 - - 100.04 31.99 17.43 | 35.05 | 100 271 P H
* 2412 106.81 - - 92.44 31.99 17.43 | 35.05 | 100 271 A H
H

802.11g
H

CHO1
2389.8 62.16 -11.84 74 47.83 31.95 17.43 | 35.05 | 363 156 P \Y,

2412MHz
2389.38 48.59 -5.41 54 34.25 31.95 17.43 | 35.04 | 363 156 A \%
* 2412 112.26 - - 97.89 31.99 17.43 | 35.05 | 363 156 P \Y,
* 2412 104.79 - - 90.42 31.99 17.43 | 35.05 | 363 156 A \Y,
\%
\Y,
2387.14 56.25 -17.75 74 41.91 31.95 17.43 | 35.04 | 100 76 P H
2389.94 46.58 -7.42 54 32.25 31.95 17.43 | 35.05 | 100 76 A H
* 2437 116.26 - - 101.75 32.08 17.49 | 35.06 | 100 76 P H
* 2437 109.02 - - 94.51 32.08 17.49 | 35.06 | 100 76 A H
2484.04 57.77 -16.23 74 43.13 32.16 17.55 | 35.07 | 100 76 P H

802.11g
2483.52 47.26 -6.74 54 32.62 32.16 1755 | 35.07 | 100 76 A H

CH 06
2368.24 53.96 -20.04 74 39.76 31.87 17.37 | 35.04 | 395 177 P \Y,

2437MHz
2385.46 44.37 -9.63 54 30.07 31.91 17.43 | 35.04 | 395 177 A \%
* 2437 115.78 - - 101.27 32.08 17.49 | 35.06 | 395 177 P \Y,
* 2437 107.76 - - 93.25 32.08 17.49 | 35.06 | 395 177 A \Y,
2486.77 54.95 -19.05 74 40.31 32.16 1755 | 35.07 | 395 177 P \%
2484.53 45.14 -8.86 54 30.5 32.16 17.55 35.07 395 177 A \%
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2462 114.44 - - 99.83 32.12 1755 | 35.06 | 100 280 P H
2462 107.02 - - 92.41 32.12 1755 | 35.06 | 100 280 A H
2483.72 63.01 -10.99 74 48.37 32.16 1755 | 35.07 | 100 280 P H
2483.8 51.77 -2.23 54 37.13 32.16 1755 | 35.07 | 100 280 A H
H
802.11g
H
CH 11
2462 113.9 - - 99.29 32.12 1755 | 35.06 | 390 167 P \%
2462MHz
2462 106.05 - - 91.44 32.12 1755 | 35.06 | 390 167 A \%
2483.76 56.35 -17.65 74 41.71 32.16 17.55 | 35.07 | 390 167 P \Y,
2483.52 47.01 -6.99 54 32.37 32.16 1755 | 35.07 | 390 167 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B31 of B41
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 47.34 -26.66 74 61.33 34.23 11.12 | 59.34 | 100 0 P H
H
H
802.11g
H
CHO1
4824 45.76 -28.24 74 59.75 34.23 11.12 | 59.34 | 100 0 P \%
2412MHz
\Y,
\%
\Y,
4874 43.34 -30.66 74 57.2 34.22 11.16 | 59.24 | 100 0 P H
7311 46.09 -27.91 74 54.9 35.71 13.61 | 58.13 100 0 P H
H
802.11g
H
CH 06
4874 42.46 -31.54 74 56.32 34.22 11.16 | 59.24 | 100 0 P \Y,
2437MHz
7311 46.03 -27.97 74 54.84 35.71 13.61 | 58.13 100 0 P \%
V
V
4924 48.03 -25.97 74 61.74 34.21 11.22 | 59.14 | 100 0 P H
7386 43.68 -30.32 74 52.59 35.66 13.69 | 58.26 100 0 P H
H
802.11g
H
CH 11
4920 46.4 -27.6 74 60.11 34.21 11.22 | 59.14 | 100 0 P \%
2462MHz
7380 44.42 -29.58 74 53.34 35.67 13.64 | 58.23 100 0 P \%
V
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.695 65.97 -8.03 74 51.63 31.95 17.43 | 35.04 100 112 P H
2390 52.65 -1.35 54 38.32 31.95 17.43 35.05 100 112 A H
* 2412 111.41 - - 97.04 31.99 17.43 35.05 100 112 P H
* 2412 103.73 - - 89.36 31.99 17.43 | 35.05 100 112 A H
802.11n H
HT20 H
CHO1 2390 65.01 -8.99 74 50.68 31.95 17.43 | 35.05 338 87 P \%
2412MHz 2390 51.92 -2.08 54 3759 | 31.95 | 17.43 | 3505 | 338 | 87 AV
* 2412 109.54 - - 95.17 31.99 17.43 | 35.05 338 87 P \%
* 2412 101.75 - - 87.38 31.99 17.43 | 35.05 338 87 A \%
\%
\%
2388.26 56.65 -17.35 74 42.31 31.95 17.43 35.04 107 259 P H
2389.66 47.82 -6.18 54 33.48 31.95 17.43 | 35.04 107 259 A H
* 2437 115.71 - - 101.2 32.08 17.49 35.06 107 259 P H
* 2437 108.47 - - 93.96 32.08 17.49 35.06 107 259 A H
802.11n 2483.69 59.99 -14.01 74 45.35 32.16 17.55 35.07 107 259 P H
HT20 2483.52 48.86 -5.14 54 34.22 32.16 17.55 35.07 107 259 A H
CH 06 2389.1 55.83 -18.17 74 41.49 31.95 17.43 35.04 327 66 P \%
2437MHz 2389.38 46.87 -7.13 54 3253 | 3195 | 1743 | 3504 | 327 | 66 AV
* 2437 114.46 - - 99.95 32.08 17.49 | 35.06 327 66 P \%
* 2437 106.95 - - 92.44 32.08 17.49 35.06 327 66 A \%
2486.77 55.05 -18.95 74 40.41 32.16 17.55 35.07 327 66 P \%
2483.83 46.99 -7.01 54 32.35 32.16 17.55 35.07 327 66 A \%
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* 2462 114.52 - - 99.91 32.12 1755 | 35.06 | 106 | 259 P H
* 2462 106.61 - - 92 32.12 17.55 35.06 106 259 A H
2483.6 66.83 -7.17 74 52.19 32.16 17.55 | 35.07 | 106 | 259 P H
2483.52 52.84 -1.16 54 38.2 32.16 17.55 35.07 106 259 A H
802.11n H
HT20 H
CH11 * 2462 112.06 - - 97.45 32.12 17.55 35.06 354 69 P \%
2462MHz |« 2462 104.1 - - 89.49 | 3212 | 1755 | 3506 | 354 | 69 | A | V
2484.28 63.96 -10.04 74 49.32 32.16 17.55 35.07 354 69 P \%
2483.68 51.74 -2.26 54 37.1 32.16 17.55 35.07 354 69 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 46.27 -27.73 74 60.26 34.23 11.12 59.34 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 43.38 -30.62 74 57.37 34.23 11.12 59.34 100 0 P \%
2412MHz vV
\%
\%
4874 43.76 -30.24 74 57.62 34.22 11.16 59.24 100 0 P H
7311 45.26 -28.74 74 54.07 35.71 13.61 58.13 100 0 P H
802.11n H
HT20 H
CH 06 4874 41.78 -32.22 74 55.64 34.22 11.16 59.24 100 0 P \%
2437MHz 7311 47.3 -26.7 74 56.11 | 3571 | 13.61 | 58.13 | 100 0 P |V
\%
\%
4924 46.49 -27.51 74 60.2 34.21 11.22 59.14 100 0 P H
7386 44.32 -29.68 74 53.23 35.66 13.69 | 58.26 | 100 0 P H
802.11n H
HT20 H
CH11 4924 4521 -28.79 74 58.92 34.21 11.22 59.14 100 0 P \%
2462MHz 7386 45.43 | -28.57 74 54.34 | 3566 | 13.69 | 58.26 | 100 0 P |V
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : B35 of B41
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FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
2389.1 59 -15 74 44.66 31.95 17.43 35.04 100 223 P H
2389.52 51.32 -2.68 54 36.98 31.95 17.43 35.04 100 223 A H
* 2422 107.1 - - 92.64 32.03 17.49 | 35.06 100 223 P H
* 2422 99.98 - - 85.52 32.03 17.49 | 35.06 100 223 A H
802.11n 2496.08 54.37 -19.63 74 39.7 32.2 17.55 35.08 100 223 P H
HT40 2485.86 45.68 -8.32 54 31.04 32.16 17.55 35.07 100 223 A H
CHO03 2389.94 59.14 -14.86 74 44.81 31.95 17.43 35.05 297 88 P \%
2422MHz 2389.52 52.83 | -1.17 54 3849 | 3195 | 1743 | 3504 | 297 | 88 AV
* 2422 106.43 - - 91.97 32.03 17.49 35.06 297 88 P \%
* 2422 99.16 - - 84.7 32.03 17.49 35.06 297 88 A \%
2486.49 54.6 -194 74 39.96 32.16 17.55 | 35.07 297 88 P \%
2483.9 45.76 -8.24 54 31.12 32.16 17.55 35.07 297 88 A \%
2387.98 58.87 -15.13 74 44.53 31.95 17.43 35.04 300 272 P H
2388.4 51.53 -2.47 54 37.19 31.95 17.43 35.04 300 272 A H
* 2437 112.19 - - 97.68 32.08 17.49 35.06 300 272 P H
* 2437 104.53 - - 90.02 32.08 17.49 35.06 300 272 A H
802.11n 2483.5 60.07 -13.93 74 45.43 32.16 17.55 35.07 300 272 P H
HT40 2483.5 51.89 -2.11 54 37.25 32.16 17.55 35.07 300 272 A H
CH 06 2386.44 57.25 -16.75 74 42.91 31.95 17.43 35.04 330 67 P \%
2437MHz 2389.24 49.59 | -4.41 54 3525 | 31.95 | 17.43 | 35.04 | 330 | 67 AV
* 2437 111.48 - - 96.97 32.08 17.49 | 35.06 330 67 P \%
* 2437 103.24 - - 88.73 32.08 17.49 | 35.06 330 67 A \%
2483.62 57.37 -16.63 74 42.73 32.16 17.55 35.07 330 67 P \%
2483.55 48.64 -5.36 54 34 32.16 17.55 35.07 330 67 A \%
TEL : 886-3-327-3456 Page Number : B36 of B41
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2336.32 55.94 |-18.06 74 41.82 31.83 17.31 | 35.02 | 103 | 290 P H
2389.52 46.14 -7.86 54 31.8 31.95 17.43 35.04 103 290 A H
* 2452 110.18 - - 95.67 32.08 17.49 | 35.06 | 103 | 290 P H
* 2452 102.27 - - 87.76 32.08 17.49 35.06 103 290 A H
802.11n 2484.04 60.01 |-13.99 74 45.37 32.16 17.55 | 35.07 | 103 | 290 P H
HT40 2483.55 51.8 -2.2 54 37.16 32.16 17.55 35.07 103 290 A H
CH 09 2331.14 54.93 -19.07 74 40.85 31.79 17.31 35.02 331 89 P \%
2452MHz 2386.72 4584 | -8.16 54 315 3195 | 1743 | 3504 | 331 | 89 | A |V
* 2452 108.98 - - 94.47 32.08 17.49 | 35.06 | 331 89 P |V
* 2452 100.19 - - 85.68 32.08 17.49 | 35.06 | 331 89 AV
2484.67 58.58 -15.42 74 43.94 32.16 17.55 35.07 331 89 P \%
2483.5 50.59 -3.41 54 35.95 32.16 17.55 35.07 331 89 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 41.67 -32.33 74 55.63 34.23 11.12 59.31 100 0 P H
7266 43.41 | -30.59 74 52.19 35.73 13.58 | 58.09 | 100 0 P H
802.11n H
HT40 H
CH 03 4844 41.75 -32.25 74 55.71 34.23 11.12 59.31 100 0 P \%
2422MHz 7266 43.24 | -30.76 74 52.02 | 3573 | 1358 | 58.09 | 100 0 P |V
\%
\%
4874 42.87 -31.13 74 56.73 34.22 11.16 59.24 100 0 P H
7311 42.41 -31.59 74 51.22 35.71 13.61 58.13 100 0 P H
802.11n H
HT40 H
CH 06 4874 42.03 -31.97 74 55.89 34.22 11.16 59.24 100 0 P \%
2437MHz 7311 42,62 |-31.38 74 51.43 | 3571 | 13.61 | 58.13 | 100 0 P |V
\%
\%
4904 45.16 -28.84 74 58.89 34.22 11.22 59.17 100 0 P H
7356 43.68 |-30.32 74 52.56 35.68 13.65 | 58.21 | 100 0 P H
802.11n H
HT40 H
CH 09 4904 42.73 -31.27 74 56.46 34.22 11.22 59.17 100 0 P \%
2452MHz 7356 43.07 |-30.93 74 5195 | 3568 | 13.65 | 58.21 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30 29.46 |-10.54 40 34.88 24.6 1.33 31.35 | 100 0 P H
140.7 25.42 -18.08 43.5 37.3 17.4 2.24 31.52 - - P H
181.74 23.87 -19.63 43.5 38.01 14.96 2.37 31.47 - - P H
523.3 24.77 -21.23 46 28.05 23.95 3.72 30.95 - - P H
848.1 30.63 -15.37 46 27.74 28.71 4.74 30.56 - - P H
960.1 32.63 |-21.37 54 27.19 30.9 5.05 30.51 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT20 30 30.34 -9.66 40 35.76 24.6 1.33 31.35 | 100 0 P |V
LF 133.95 23.13 |-20.37| 435 35.23 17.41 201 | 3152 - - P |V
188.49 21.19 -22.31 43.5 35.51 14.77 2.37 31.46 - - P \%
577.2 25.88 -20.12 46 27.45 25.47 3.82 30.86 - - P \%
860.7 31.01 | -14.99 46 27.65 29.03 4.88 30.55 - - P |V
997.9 32.63 -21.37 54 27.7 30.32 5.12 30.51 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : B40 of B41
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A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 24~26°C

Test Engineer : Jesse Wang, Stan Hsieh, and Nick Yu

Relative Humidity : [51~53%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-3456 Page Number : C1 of C148
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Fundamental

) @suvim) Date: 2018.06.29 o 0By Date: 20160629
1300 1200
1200 1200
1100 1100 4
1000 e 1000
s00) 900
800 509 PEAK 74
700 704
500 ey 600 {
) - ekttt | ot as i i)
500 A
100 400
200 204
200 209
100 100
510 D 75 77 ) 7015 00 a0 5 7 750 o
Frequency (HHr) Frequency (WH)
site + @3CHo7-HY site + e3CHO7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
* RBW:1000.000KHz VBW: 3000.000KHZ SWT:Auto REW: 1000.000KHz VEM: 3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project : 860615
Hode B Mode ‘o
Dote: 2018.06-29 el gBuvim) Dote: 20130629
1300 1300
1200 1200
1100 0]
n
1000 e 1000
s00) -~ 900
w09 / g
700 704
500 609 ! o
509 AL 509 =
B
100 D
300 309
200 204
100 109
570 T 2 BB 2 s 00 o, oot 7200, 700 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_54 3n HF_ANT_00075962 HORIZONTAL Condition : AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RBII: 1000..000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VEW:0.010KHz SWT:Auto
Detector Detector eak
Avg Project : 860615 Project : 860615
. Hode s Mode ‘o

TEL : 886-3-327-3456 Page Number : C2 of C148
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Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

) (@wuvim) Date: 2018.06.20 evel Date: 2018.06.20
1300 1300
1200 1200
1100 0] ‘
1000 s 1000
909 509
500 40 e
700 - 704
b ; - O SRR | LS m——————
s00) 500 s e
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7206 7500, 000
requency (Hi:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector Detector
Peak Project 860615 Project . 860615
Hode o Node i o
) @0uvim) Date: 2018.06.20 evel (@Buvy Date: 2018.06.29
1300 1300
1200 1200
1100 0] 4
1000 1000
900 504
500 400
700 700
500
s00)
100
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 VERTICAL Condition i AVG_S4 3n HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto : REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector eak Detector : Peak
Avg Project 860615 Project : 860615
. Hode 9 i 9

TEL
FAX

886-3-327-3456
886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

) (@wuvim) Date: 2018.06.20 evel Date: 2018.06.20
1300 1300
1200 1200
1100 0]
PaEN
1000 1000
o0d / wd
700 704
o \ il
RIS A ) L PR
s00) i L e e e
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector Detector eak
Peak Project 860615 Project 860615
Hode ;10 Node 10
Setting i 22 Setting 22
) @0uvim) Date: 2018.06.20 evel (@Buvy Date: 2018.06.29
1300 1300
1200 1200
1100 0]
1009 ™ 1000]
900 504
500 400
e
509 . 50 |
N i R
100 B s
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition i AVG_54 3n HF_ANT_00075962 HORIZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode ;10 i 10
Setting 2 Setting i 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180629

1509
1200
D —
gl
w09
a0
700
a0l
50
400
509
209
109

— oo 78
VA

B T S PRATRE R Y

site
Condition

Detector
Project
Mode
Setting

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

;10
: 22

Left blank

Avg.

A (@BuVim)

Date: 20180629

1300)
1200)
10

100.0| -
a0
s09)
700
500

VI —

500
400)
300
209
109

430 244, 258, 272 2456, 2500

Froquency (Hz)
site : @3CHO7-HY
Condition : AVG_BE_S54 3m HF_ANT_00075962 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector Peak
Project 860615
Mode 10
Setting 22

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

) (@wuvim) Date: 2018.06.20 evel Dates2018.06.20
1300 1300
1200 1200
1100 T 0]
1nog N g
00 i N 904
500 o 40 e
700 v 704
509 WW 60 Jf \
s00) 500 ipevh et
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
roquency () Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector Detector eak
Peak Project 860615 Project 860615
Hode ;10 Node 10
Setting i 22 Setting 2
) @0uvim) Date: 2018.06.20 evel (@Buvy Dates2018.06.29
1300 1300
1200 1200
1100 0]
1000 1000
209 \ g
500 \ 400
=
700) L[N
500
s00) .
100
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
roquency () Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 VERTICAL Condition i AVG_S4 3n HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto : REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector eal Detector : Peak
Avg Project 860615 Project : 860615
. Hode 10 i 10
Setting 2 Setting 22

TEL
FAX

886-3-327-3456
886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20180629

109
S

PEAK_BE 74

N
N

w09 \

500 =N,

i e W

L ———

430 244, 258, 2
Frequency (MHz)

site 03CH07-HY

Condition PEAK_BE_74 3m HF_ANT_60675962 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

Detector

Project 860615

Mode ;10

Setting 222

T2, 2456,

Left blank

Avg.

A (@BuVim)

Date: 20180629

o /\,_\\
s00)
A\

AVG_BE 54

70.0] \J
00 ﬂ\N« ,/\\

AN A

430 244, 258,
Froquency (Hz)
site : @3CHO7-HY
Condition : AVG_BE_S4 3m HF_ANT_08075962 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak

Project 860615
Mode 10
Setting 22

272 2456, 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

) (@wuvim) Date: 2018.06.20 evel @Buvim) Dates2018.06.20
1300 1300
1200 1200
1100 0]
To0af | 1000
909 N 509
09 PEAK BE 74 w00 PEAK 74
700 704
600 . 60
RDUSS U WO e e
s00) 500ttt A0
100 404
300 300
200 200
100 109
50 Tacs. 7re. g Froy 7500 00 Tace. Taca, 7206 7500, 000
roquency () Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode i1 Node i1
) @0uvim) Date: 2018.06.20 evel @Buvim) Dates2018.06.29
1300 1300
1200 1200
1100 0]
1009 1000
=
s |\ 909
700 N 700)
oo oBE 54 w0y g}
s00) w— 4
100 —— 400
300 309
200 200
100 109
50 Taca. 77, £ proy 00 00 Tace. a0, 7206 7500, )
roquency () Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition i AVG_54 3n HF_ANT_00075962 HORIZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode Bt i1

TEL : 886-3-327-3456 Page Number : C8 of C148
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

) (@wuvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.20
1300 1300
1200 1200
1100 0]
B RN 1000
909 N 509
0 PEAK_BE 74 w00 PEAK 74
700 704
600 60
e VRIS ST PSSR
s00) e L B S A
100 404
300 300
200 200
100 109
50 Tacs. 7re. g Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode i1 Node i1
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0]
mnl\/ﬁ\ 1000
900 504
500 400
700 700
oy G BE 51 oy g}
500 ] 504
100 ] B s S
300 309
200 200
100 109
50 Taca. 77, 74 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 VERTICAL Condition i AVG_S4 3n HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto : REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode Bt i1

TEL : 886-3-327-3456 Page Number : C9 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

) @Bwvim) Date: 2018.06.29 ol 0B Dote: 20130629
1300 1304
1200 1200)
1109 1100
1000 1000)
a0 904
209 s0g) PERK 74
700) 704 i
” ]
500 [T E—-——
400 400
300 304
200 204
100 100
510 =D 7352 . 79 15 00 Ta00 0 7200, 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition PEAK_74 3m HF_ANT_00075962 HORIZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto RBW: 1000.000KHz VBM:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project : 860615
Hode 12 Mode D12
Setting 18 Setting i 18
Dote: 2018.06-29 el gBuvim) Dote: 20130629
1300 1300)
1200 1200)
1109 1100
b
1000 —— 1004)
s00 900
s00) 500
700) 704
o0 A s0q) s
o =
100 e
300 304
200 204
100 100
510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00075962 HORTZONTAL Condition : AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RB:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Pea Detector eak
Avg Project : 860615 Project : 860615
. Hode s 12 Mode 12
Setting :1s Setting ‘18

TEL : 886-3-327-3456 Page Number : C10 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

) (@wuvim) Date: 2018.06.20 evel Dates2018.06.20
1300 1300
1200 1200
1100 | ] 0]
1000 1000
909 509
500 i 40 e
700) i 700
w0 A wd |
e eS——
s00) 50ty e
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7206 7500, 000
roquency (1) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector Detector eak
Peak Project 860615 Project 860615
Hode p12 Node 12
Setting 18 Setting 15
) @0uvim) Date: 2018.06.20 evel (@Buvy Dates2018.06.29
1300 1300
1200 1200
1100 0]
1000 ] 1000
900 504
500 400
700 700
500
s00)
100
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
roquency () Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector eal Detector : Peak
Avg Project 860615 Project : 860615
. Hode 12 12
Setting 18 Setting i 18

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number : C11 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

) (@wuvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.20
1300 1300
1200 1200
1100 0] b
1000 1000
909 509
700| 70| /
600 : 60
fo bbb I —
spgU b 1 500ttt A A
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode D13 Node D13
Setting i Setting i 2
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0]
1000 o 1000
900 504
500 400
100 700 |
s00) s0q —
SR IS AU S N T
100 B e
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode D13 D13
Setting 2 Setting i 2

TEL : 886-3-327-3456 Page Number : C12 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180629

00 et i

E=S

PEAK_BE 74

i,
WM;,]WW

TR

430

site
Condition

Detector
Project
Mode
Setting

258, 272 2456,
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

213
: 22

Left blank

Avg.

A (@BuVim)

Date: 20180629

1300)
1200)
10

L e

509
500
700
500
500
400
309
200
109

AVG_BE 54

\\

430

site
Condition
Detector
Project
Mode
Setting

2 272 2456,

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S54 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

860615
13

22

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C13 of C148



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim)

Date: 2018.06.20 evel Date: 2018.06.20
1300 1300
1200 1200
1100 - 0]
1000 1000
909 509
700 704
600 4 60
s00) el ot st L i
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector Detector eak
Peak Project 860615 Project 860615
Hode D13 Node 13
Setting i Setting 22
) @0uvim) Date: 2018.06.20 evel (@Buvy Date: 2018.06.29
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
o0 w0y g}
1
s00) s0q o B
100 B e e
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector eal Detector : Peak
Avg Project 860615 Project : 860615
. Hode 13 D13
Setting 2 Setting i 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: Cl14 of C148



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20180629

Ay R T

p -

B R

700 L
" |
500 iy v
s09) bt
400
300
200
100
450 s 7a58. e a6, 0
Froquency (MHz)

site @3CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL

REW: 1000.000KHz VBl:3000.000KHz SWT:Auto
Detector
Project 860615
Mode : 13
Setting 22

Left Blank

Avg.

A (@BuVim)

Date: 20180629

1300)
1200)
10

500
700
500
500
400
309
200
109

1000
900

e AVG_BE 54
T e —

430 244,

site
Condition
Detector
Project
Mode
Setting

2 272 2456, 2500

58
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

860615
13

22

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C15 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

s oo 20180620 . oae 20180520
w09 1500
1209 1209
W o
P e 100
500 \“‘M %0d
509 w0

M PEAK_BE 74 . PEAK 74
700 ol 700

b o M o —

o WMMWWMWM sttt oot

FX S —
100 | 404
300 300
200 200
100 109
50 Tacs. 7re. 248 Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode v Node 14
Setting c17 Setting c17
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0]
1000 el 1000
900 504
500 400
700 700
600 - 604 .
G BE 51 g}
s00) e 504
]
100 B
300 309
200 200
100 109
50 Taca. 77, g proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode v 4
Setting 17 Setting c17

TEL : 886-3-327-3456 Page Number : C16 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Vertical Fundamental

) (@wuvim) Date: 2018.06.20 evel @Buvim) Dates2018.06.20
1300 1300
1200 1200
1100 L 0]
e
100.0 \ 100.0|
909 ' 509
09 PEAK BE 74 w00 PEAK 74
700 704
"
g ., /
—— PSRN D g | Wi s
s00) ET R
100 404
300 300
200 200
100 109
50 Tacs. 7re. 74 Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode v Node 14
Setting c17 Setting Y
) @0uvim) Date: 2018.06.20 evel @Buvim) Dates2018.06.29
1300 1300
1200 1200
1100 0]
o
1000 = 1000

900) 90|
s00) s00)
700 700)

600 AVG_BE 54 600 VG 54

500 = — 509
40.0| S B s s
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615

. Mode s 14 s 14

Setting 17 Setting : 17

TEL : 886-3-327-3456 Page Number : C17 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

) 0B Date: 2018.06.29 ol 0B Dote: 20130629
1300 1304
1200 1200)
1109 1100
1000 > 1000)
a0 904
s vl 509 oeRkc 7
700) M 704
- . ) i
500 50 0ttt s iy
400 400
300 304
200 204
100 100
510 =D 7352 . 79 15 00 Ta00 0 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector :
Peak Project 860615 Project : 860615
Hode 15 Mode i 15
) @B Date: 20180629 el gBuvim) Dote: 20130629
1300 1300)
1200 1200)
1109 1100
.
1000 — 1004)
s00 900
s00) 500
700) 704
- I
509 = s0q) —
100 B e
300 304
200 204
100 100
510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00075962 HORTZONTAL Condition : AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RB:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Peak Detector
Avg Project : 860615 Project : 860615
. Hode c1s Mode i 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C18 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Vertical Fundamental

) (@wuvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.20
1300 1300
1200 1200
1100 0] 1
1000 1000
909 509
500 40 e
700 704
W
600 60
. ST
s00) T R ———
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7206 7500, 000
requency (Hi:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode i 15 Node i 15
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0] X
1000 1000
900 504
500 400
700 700
500
s00)
P s
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode s 15 i 15

TEL : 886-3-327-3456 Page Number : C19 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Horizontal Fundamental

w0 nd
-

100 3\ 1000]

o

104 S 704 il
o e r—

cvareptagiie)
s00) SO0ttt
100 404
300 300
200 200
100 109
510 . 766, D Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode ;16 Node ;16
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0]
1000 1000
900 hl 504
500 g
700
500
-
s00) o
S U SO S o
100
300
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode : 16 ;16

TEL : 886-3-327-3456 Page Number : C20 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180629

1300
1200
1109
1000
509
500
700
500
500
400
300
209
109

PEAK_BE 74

i

site
Condi

430 244, 2

58, 272 2456,
Frequency (MHz)
03CH07-HY
tion PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL
RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

Detector
Project 860615

Hode

;16

Left blank

Avg.

A (@BuVim)

Date: 20180629

1300)
1200)
10

10000

509
500
700
500
500
400
309
200
109

AVG_BE 54

T——

S —

site
Cond

Detec

430 244, 2 272 2456,

58
Froquency (Hz)
: @3CHO7-HY
ition : AVG_BE_S54 3m HF_ANT_00075962 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
tor Peak

Project 860615
16

Mode

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C21 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Vertical Fundamental

) (@wuvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.20
1300 1300
1200 1200
1100 - 0]
1000 1000
909 P 509
700| 70| Jl
o } oo oot
[ES——
s00) 500 st
100 404
300 300
200 200
100 109
510 . 766, D Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode ;16 Node ;16
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0]
1000 N 1000
a0 | s0d
500 400
700 700
500 / 60 e
s00) s0q
O S SO N S L AN O o o e |
100 400
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode : 16 ;16

TEL : 886-3-327-3456 Page Number : C22 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20180629

1300)
1200)

500
700
500
500
400
300
209
109

00,
100
%09 el

g
. oo 78

Mo drsaied

site
Condition
Detector

Project
Hode

430 244,

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

;16

Left Blank

Avg.

A (@BuVim)

Date: 20180629

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

\ A6 BE 54

S

430

site
Condition

Detector
Project
Mode

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

860615
16

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C23 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

) (@wuvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.20
1300
1200
0]
1000
909 509
w09 ST st e 7 w0 PeRk 7
700 - 700
o Tk o mmwwww/
PR——
bt
s00) 500t
100 404
300 300
200 200
100 109
50 Tacs. 7re. g Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode Y Node D17
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0]
1000 — ol 1004
900 504
500 400
700 700
e \ G BE 51 oy ) )
500 S 509 T
100 400
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode 217 Hode Y

TEL : 886-3-327-3456 Page Number : C24 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Vertical Fundamental

) (@wuvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.20
1300 1300
1200 1200
1100 0]
1009 1000
909 509
0 PEAK_BE 74 w00 PEAK 74
700 - 704
o v r———
s00) et attes E'Y DR R R AL e
100 404
300 300
200 200
100 109
50 Tacs. 7re. o Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode Y Node D17
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0]
B B 1004

909) \ 904
s09) 800
700 S~ 700
500 S B 60 I

500 P~ 1 500

] N B =
40.0| 80,0+ T
300 309
200 200
100 109

50 Taca. 77, g proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto

Detector Peak Detector : Peak

Avg Project 860615 Project : 860615

. Mode 117 217

TEL : 886-3-327-3456 Page Number : C25 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

1 (0B

Date: 2018.06.29 ol 0B Dote: 20130629
1300 1304
1200 1200)
1109 1100 .
1000 e 1000
%09 2 G A i %0
a0 \\ 504 1 PERK 74
0.0 00| l
A
500 : 600 |
> orebormtnrnd) | vt o
O T S OO A S 500wty
400 400
300 304
200 204
100 100
510 7%, 7305 7398 P EC 00 Ta00 0 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector :
Peak Project 860615 Project : 860615
Hode 18 Mode ‘18
) (@Buvimy Date: 20180629 el gBuvim) Dote: 20130629
1300 1300)
1200 1200)
1109 1100
1000 1004)
s00 = 900
s00 K s0q
700) \ 704
a0 / AN s0d | .
509 L - ] 509 — 1 R e | e e —
400 400 e
300 304
200 204
100 100
510 7% 7305, 7904 2 2 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00075962 HORTZONTAL Condition : AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RB:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector
Avg Project : 860615 Project : 860615
. Hode : 18 Mode ;18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C26 of C148



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Horizontal Fundamental

Peak

A (@BuVim)

Date: 20180629

1300)
1200)
109

700
500
500
400
300
209
109

1000t
i x~\
s00) 5

PEAK_BE 74

i 1
"’MWWMMWWWMW

430

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

s Left Blank

Avg.

A (@BuVim)

Date: 20180629

1309
1209
1100
1009

oo

Y

400
309
200
109

700
600 AVG_BE 54
500 e

430

site
Condition

Detector
Project
Mode

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peal

2 272 2456, 2500

58
Froquency (Hz)

s Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C27 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1 Vertical Fundamental

) (@wuvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.20
1300 1300
1200 1200
1100 1100 1
1000 L 1000
909 509
20 el } PEAK 74
700| 70| f h
4
600 60
. PP PR | I NSO B
g AOSUU PSS AT SO U SOV L e i
100 404
300 300
200 200
100 109
510 . 766, D Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode s 18 Node i 18
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0]
1000 1000 1
909 s 900 ‘
500 400 t
700 700
o0 w0y g}
500 — s0q] i e | —
100 B S e
300 309
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition i AVG_54 3n HF_ANT_0075962 VERTICAL
+ RBW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode s 18 ;18

TEL : 886-3-327-3456 Page Number : C28 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical

Fundamental

A (@BuVim) Date: 20180629

1000/ e

900
809 PEAK_BE 74
709

s gl

600 WMMMM
m
-
Site ©3CHO7-HY
Peak Left blank
Mode : 18
-
09 AVG_BE_54]
500 T —
"
Site = @3CHO7-HY
Detector Peak
Avg Left blank
" Mode 18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C29 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

) (@wuvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.20
1300 1300
1200 1200
1100 0]
1000 s 1000 f
909 509
20 el ] PEAK 74
700| 70| {‘ !
600 60
. o] v iam | | st semver—
s00) LY, SSTRIRRREY L f
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode 19 Node i 19
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0]
1000 1000
]
900 504
500 400
700 700
o0 w0y g}
I
so | e 504 ——— o ——
100 | B R s
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode s 19 i 19

TEL : 886-3-327-3456 Page Number : C30 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180629

1300)
1200)
109

)

509
500
700
500
500
400
300
209
109

PEAK_BE 74

e
!
\MMV

bbb i

430

site
Condition
Detector

Project
Hode

258, 2
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

i 19

T2, 2456, 250

Left blank

Avg.

A (@BuVim)

Date: 20180629

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

AVG_BE 54

\M\'”‘\ww\_

430

site
Condition

Detector
Project
Mode

2 272 2456, 2

58
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peak

860615
19

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C31 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

) (@wuvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.20
1300 1300
1200 1200
1100 e 0]
1000 s 1004)
909 509 l
500 40 e
700| M 70| J 1
600 1 60 |
(SRR IRV NI ST ") e
s “ L aanu s
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode 19 Node i 19
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0]
1000 v 1004
900 504
500 400
700 700
o0 w0y g}
s00) pees s0q 1 —
S R U AU % S I
100 B —
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition i AVG_54 3n HF_ANT_0075962 VERTICAL
+ RBW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode s 19 i 19

TEL : 886-3-327-3456 Page Number : C32 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal Fundamental

Peak

A (@BuVim)

Date: 20180629

1300
1200
1109
1000
509
500
700
500
500
400
300
209
109

AN e

e PeRK BE 73

Mnatrentnioons

430

site
Condition
Detector

Project
Hode

03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL
RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

i 19

2

56,

) 272 2456, 250
Frequency (MHz)

Left blank

Avg.

A (@BuVim)

Date: 20180629

1300)
1200)
10

e
1000) v

509
500
700
500
500
400
309
200
109

~A AVG_BE 54

430

site
Condition

Detector
Project
Mode

860615
19

2

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peak

58 272 2456, 2500
Froquency (Hz)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C33 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1 Horizontal Fundamental

) (@wuvim) Date: 2018.06.20 evel @Buvim) Dates2018.06.20
1300 1300
1200 1200
1100 0]
1000 st 1000
500 40 e
700 704
600 60
U T U A S
s00) EX ————
100 400
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
roquency () Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode ;20 Node i 20
) @0uvim) Date: 2018.06.20 evel @Buvim) Dates2018.06.29
1300 1300
1200 1200
1100 0]
1000 1000
900 / 504
500 400
600 i 600 g}
509 . s00) oL — =
100 B I S
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
roquency () Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode : 20 i 20

TEL : 886-3-327-3456 Page Number : C34 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Horizontal Fundamental

Peak

A (@BuVim) Date: 20180629

1300
1200
1109
1000
509
300
700
500
500
400
300
209
109

M ——

M\w:
[

st

site

Condition PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

Detector

e i Left blank

Hode

430 244, 2

58, 272 2456, 250
Frequency (MHz)

03CH07-HY

RBH:1000.000KHz VBH:3000.000KHz SHT:Auto

Avg.

A (@BuVim) Date: 20180620

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

~ e BES
e

site
Condition : AVG_BE_S4 3m HF_ANT_00075962 HORIZONTAL

Dete

Mode

430 244, 2

58 272 2456, 2500
Froquency (Hz)

: @3CHO7-HY

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
tor Peal

R Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C35 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1 Vertical Fundamental

A (@BuVim) Date: 20180629 evel (@BuVim) Date: 2013.06.20
1300) 1300
1200) 1200
109 g
]
1000) 1000
900) 900
s00) 800) KT

04 e 4 I
b e )
D! TV P TR YA SR PR TSR D srostons ]

509
100 | 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode ;20 Node i 20
) @0uvim) Date: 2018.06.20 evel @Buvim) Date: 2018.06.29
1300 1300
1200 1200
1100 0]
1000 ] 1004
900 504
500 400
700 700
o0 w0y g}
s00) T s0q
O U S SR ST . —
IS
100 T 0
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition i AVG_54 3n HF_ANT_0075962 VERTICAL
+ RBW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode : 20 i 20

TEL : 886-3-327-3456 Page Number : C36 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Vertical Fundamental

Peak

A (@BuVim)

Date: 20180629

1300)
1200)
109

s
a
g

1009 /‘“‘ e

\\\" PEAK_BE 74

™,

ool

430

site
Condition
Detector

Project
Hode

2

03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL
RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

;20

58, 272 2456, 250
Frequency (MHz)

Left blank

Avg.

A (@BuVim)

Date: 20180629

1300
1200
1109
1000

500
700
500
500
400
309
200
109

s00) f

\ AVG_BE_54|

430

site
Condition

Detector
Project
Mode

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.
Peak

860615
20

2 272 2456, 2500

56,
Froquency (Hz)

000KHz VBUW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 20180629 el (a8 Date: 20130629

1300
1200
00|

PERK 74 809 PERK 74

VG54 609 AVG 54

© 83CHB7-HY site : B3CHO7-HY
PEAK_74 3m HF_ANT_60075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
Peak or : peak

860615 Project : 860615
9 i 9

10600, 15400, 20200, 250 000 5800. 0600, 5400, 20200, 25000
Frequency (Hz) Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C38 of C148

Report No. : FR860615C



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1 Horizontal Vertical

s vate 018.0529 vt @saum) et 2180829
w09 1500
1209 1209
na o
1000 100
%09 %0d
09 PEAK 74 809 PEAK 74
00 700
600 AVG 54 00 VG 54
509 B 500 + z
e P
%09 509
20 200
109 109
o o0 oo o 2 00 T o0 oo, i 50 =0
rsauency e rccuency iy
Site ©@3CHO7-HY : @3CHO7-HY
Condition PEAK_72 Sn SHE-EHE_131029 HORIZONTAL | PEAK_7 3m SHE-EHE_131029 VERTICAL
Peak Detecton Peak " peak

Project 860615 : 860615

o 10 1o
Setting 222 222

Avg.

TEL : 886-3-327-3456 Page Number : C39 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20180629

PERK 74

VG 54

10500, 15400, 20200, 25000
Frequency (MHz)

03CH07-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

860615

1

evel (@BuVim)

Date: 20180620

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

000
site
Condition
Detector
Project
Mode

10600, 5400, 20200,
Frequency (MiHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 860615

s 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2018-07-01 el (a8 Date: 20180701

1300
1200
00|

PERK 74 809 PERK 74

VG54 609 AVG 54

10600, 5400. 20200, 250 000 5800. 0600, 20200, 25000

0 5400,
Frequency (Hz) Frequency (MHz)

© 83CHB7-HY site : B3CHO7-HY
PEAK_74 3m SHF-EHF_131629 HORTZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak or : peak

860615 Project : 860615
12 i 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C41 of C148
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ssamonias. FCC RADIO TEST REPORT Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2018.07.01 evel (@BuVim) Date: 2013.07.01
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 2 500 B 2
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detec Peak Detector : Peak
Project 860615 Project : 860615
Mode 13 Mode : 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C42 of C148



ssamonias. FCC RADIO TEST REPORT

Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2018-07.01

PERK 74

VG 54

10500, 15400, 20200, 25000
Frequency (MHz)

03CH07-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

860615

14

evel (@BuVim)

Date: 2018.07.01

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

000
site
Condition
Detector
Project
Mode

10600, 5400, 20200,
Frequency (MiHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 860615

14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

Date: 2018-07-01

PERK 74

AVG 54

5800. 10600, 15400, 20200,
Freauency (M)
: @3CHB7-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

860615
15

Date: 20180701

1300
1200
00|

PERK 74

AVG 54

5800.

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 860615
;15

0600, 20200, 25000

5400,
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C44 of C148



ssamonias. FCC RADIO TEST REPORT Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2018.07.01 evel (@BuVim) Date: 2013.07.01
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800) BEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 500 T 2
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detec Peak Detector : Peak
Project 860615 Project : 860615
Mode 16 Mode : 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2018-07.01

PERK 74

VG 54

10500, 15400, 20200, 25000
Frequency (MHz)

03CH07-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

860615
17

evel (@BuVim)

Date: 2018.07.01

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

site

000

Condition
Detector

Project

Mode

10600, 5400, 20200,
Frequency (MiHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 860615

s 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

Horizontal

Vertical

Peak

Avg.

Date: 2018-07-01

PERK 74

AVG 54

000 ED 70500, 75400, 20200

Frequency (MHz)

site © 83CHB7-HY

Condition PEAK_74 3m SHF-EHF_131629 HORTZONTAL
Peak

Project 860615
18

Date: 20180701

1300
1200
00|

PERK 74

AVG 54

5800.

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 860615
;18

0600, 20200, 25000

5400,
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C47 of C148



ssamonias. FCC RADIO TEST REPORT Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2018.07.01 evel (@BuVim) Date: 2013.07.01
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 s00]
1 2 1 2
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detec Peak Detector : Peak
Project 860615 Project : 860615
Mode 19 Mode ;19

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

Horizontal Vertical

Peak

Avg.

Date: 2018.07.01

A (@BuVim) Date: 2018.07.01 evel (@BuVim)
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 R . s00] . -
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detect Peak Detector : Peak
Project 860615 Project : 860615
Mode 20 Mode : 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT40 LF

Horizontal

Vertical

QP/
Peak

Date: 2018-07-03

-

—

-

oy MWM FT"»I

Frequency (MH2)

: @3CHB7-HY

QP 3m LF-ANT-35419(6) HORIZONTAL
Peak

860615
46

Date: 20180703

g

soo—|

= NA?W]MW{

N H—_ee
MMT

5

2.

we, 12
Frequency (MHz)

+ e3cHo7-HY
: QP 3m LF-ANT-35419(6) VERTICAL
: Peak

: 860615
: 46

06,

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Fundamental

A @Buvim) Date: 2016.06.30 el By Date: 2018.06.30
1300 1300

1200 1200

110 o i

1000) 1000
909 90|
s00) s00)

: o
100 pof 700

1
500 600
™ st | Ssbitr Ao
500 500 bttt
400 400
300 304
200 204
100 100
510 =D 7352 . 79 15 00 Ta00 . 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector :
Peak Project 860615 Project : 860615
Hode 21 Mode i
) (@Buvimy Date: 20180630 el gBuvim) Dote: 20130630
1300 1300)
1200 1200)
1109 1100 '
1000 [/ ‘ 1004)
s00 900
w00 / s0d
700) Y 704
509 A 600 yTo]
500 500
100 oof——————
300 304
200 204
100 100
510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00075962 HORTZONTAL Condition i AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RB:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector
Avg Project : 860615 Project : 860615
. Hode ca1 Mode s

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C51 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

) (@wuvim) Date: 2018.06.30 evel @Buvim) Dates 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
909 509
500 40 e
4
a0 s Jf s0d e
" S RSP
s00) 500t btabnsame et A
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7206 7500, 000
roquency (1) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode s 2 Node iz
) @0uvim) Date: 2018.06.30 evel @Buvim) Dates2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 W’V’ 700
a0 v, s0d s
s00) s0q
100 00—
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
roquency () Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 VERTICAL Condition i AVG_S4 3n HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto : REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode s 2 i

TEL : 886-3-327-3456 Page Number : C52 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

2 Horizontal Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
909 509
500 40 e
700 704 M’Jj
600 + 60
U Y U A SR o 500)n A e it |
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7200, 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode c2 Node 2
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
-
1000 \\ 1000
900 504
80.0) \/ 80.0)
700 700
s00) s0q
— —
100 400
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition i AVG_54 3n HF_ANT_00075962 HORIZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode c2 i 2

TEL : 886-3-327-3456 Page Number : C53 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal Fundamental

Peak

A (@BuVim)

Date: 20180630

T PEAK BE 74
RV

\
R T e e S

430

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

s Left blank

Avg.

A (@BuVim)

Date: 20180630

1300)
1200)
10

509
500
700
500
500
400
309
200
109

‘mf\”\\

A
VN
weses

T

430

site
Condition

Detector
Project
Mode

258, 272 2456, 2500
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S54 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Peal

s Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

) (@wuvim) Date: 2018.06.30 ove 4By Dates 2018.06.30
1300 1300
1200 1200
1100 0]
1000 > 1000
909 \ 509
500 A \ 40 e
104 N/ 704 \
600 1 60
i comeyigmbsttds ot A et e
s00) EY PSR S
100 404
300 300
200 200
100 109
510 . 766, 758 Tz EC 00 Tace. Taca, 7206 7500, 000
roquency () Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector Detector
Peak Project 860615 Project . 860615
Hode c2 Node 2
) @0uvim) Date: 2018.06.30 evel (@Buvy Dates2018.06.30
1300 1300
1200 1200
1100 0]
1000 v 1000
900 504
500 400
09 I
Py N
J
s00) Tee il
100 |
300 309
200 200
100 109
510 . 7%, 758 Tz b 00 Tace. a0, 7206 7500, )
roquency () roquoncy (i)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 VERTICAL Condition i AVG_S4 3n HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto : REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector eal Detector : Peak
Avg Project 860615 Project : 860615
. Hode 2 i 2

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20180630

1300)
1200)
109

500
700
500
500
400
300
209
109

N‘mny//v ™
%09

AVAISY PEAK_BE 74

N\
I Vo R A

430 244,

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

222

Left blank

Avg.

A (@BuVim)

Date: 20180630

AV e
AN A
S S —

site
Condition

Detector
Project
Mode

430 244,

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Peak

860615
2

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Dates 2018.06.30
1300 1300
1200 1200
1100 0]
1009 T 1000
909 509
09 PEAK BE 74 w00 PEAK 74
700 < 704
500 e 4 600
el et JURURS S SRS | T
s00) L e
100 404
300 300
200 200
100 109
50 Tacs. 7re. 74 Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode p23 Node i 23
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
B 1000
90.0) N 00|
w00 N 500
g N g
500 A A58 509 i s

s00 <~ i s00 e —

40.0| B o e I e

300 309

200 200

100 109

50 Taca. 77, 74 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)

Site : @3CHO7-HY Site : @3CHe7-HY

Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition i AVG_54 3n HF_ANT_00075962 HORIZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SUT:Auto

Detector Peak Detector : Peak

Avg Project 860615 Project : 860615
. Mode 123 223

TEL : 886-3-327-3456 Page Number : C57 of C148
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1009 T 1000
909 509
0 PEAK_BE 74 w00 PEAK 74
700 oA 704
u 1 ]
N ) oy o]
st
50.0) 50O AT A e thaad
100 404
300 300
200 200
100 109
50 Tacs. 7re. 74 Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode p23 Node i 23
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1009 1000
900 504
500 400
700 700
oy G BE 51 w0y
504 | T IR i s s
100 00—
300 309
200 200
100 109
50 Taca. 77, 78 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 VERTICAL Condition i AVG_S4 3n HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto : REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode s 23 i 23

TEL : 886-3-327-3456 Page Number : C58 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Fundamental

) @Bwvim) Date: 2018.06-30 ol 0B Dote: 2013.06-30
1300 1304
1200 1200)
1109 1100
p—
g b 1nd
a0 904
209 s0g) PERK 74
70 . 700 i
ol - g ! WMW,J AT ———
500 500 om0
400 400
300 304
200 204
100 100
510 =D 7352 . 79 15 00 Ta00 0 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto RBW: 1000.000KHz VBM:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project : 860615
Hode 2 Mode ‘2
) (@Buvimy Date: 20180630 el gBuvim) Dote: 20130630
1300 1300)
1200 1200)
1109 1100
n
1000 1004)
s00 900
s00) - 500
700) 704
509 600 | yTo]
SN
400 g
300 304
200 204
100 100
510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00075962 HORTZONTAL Condition : AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RB:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Pea Detector eak
Avg Project : 860615 Project : 860615
. Hode s Mode ‘2

TEL : 886-3-327-3456 Page Number : C59 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Vertical Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Dates 2018.06.30
1300 1300
1200 1200
1100 0]
—
1000 f 1000
909 W 509
500 40 e
700| 70| J l
600 ) 60
s00) P PR B ————
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7206 7500, 000
roquency (1) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode 2 Node i 2
) @0uvim) Date: 2018.06.30 evel @Buvim) Dates2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
500
s00)
100
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
roquency () Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode 2 2

TEL : 886-3-327-3456 Page Number : C60 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

1 @BV

)

Date: 20180630

1300
1200
1109
1000

VPG P HC SR
P ——

evel (@8

Date: 2018.06.30

PERK 74|

i

100
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector Detector
Peak Project 860615 Project . 860615
Hode i 25 Node i 25
) @0uvim) Date: 2018.06.30 evel (@Buvy Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
!
o0 w0y g}
s0d s0d S ———C
100 0
300 309
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector eal Detector : Peak
Avg Project 860615 Project : 860615
. Hode 2 i 25

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180630

M"“% PEAK_BE 74

Mt

430

site
Condition
Detector

Project
Hode

225

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

Left blank

Avg.

A (@BuVim)

Date: 20180630

1300)
1200)
10

500
700
500
500
400
309
200
109

1000 —
900

= AVG_BE 54
B

430

site
Condition

Detector
Project
Mode

: @3CHO7-HY

: AVG_BE_S54 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

2 272 2456, 2500

56,
Froquency (Hz)

860615
25

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C62 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

2 Vertical Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
90.0) 0. \
700 700 il
600 60
b et i e o o] pepereuse]
S s00] st
100 404
300 300
200 200
100 109
510 . 766, D Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode i 25 Node i 25
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 e 1000 ‘
900 504
500 A 800

700 /- 700

600 / 609 VG 54
500 s00]

N O U E—— N R — |
40.0| Y e e
300 309
200 200
100 109

510 . 7%, T Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto

Detector Peak Detector : Peak

Avg Project 860615 Project : 860615

. Mode 125 @25

TEL : 886-3-327-3456 Page Number : C63 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical Fundamental

Peak

A (@BuVim) Date: 20180630

900
809 PEAK_BE 74
709

b vt

300
209
109
430 244, 258, 272 2456, 250
Frequency (MHz)
site 03CH07-HY
Condition PEAK_BE_74 3m HF_ANT_60675962 VERTICAL

RBH:1000.000KHz VBH:3000.000KHz SHT:Auto

Detector Peak
et s Left Blank

Avg.

A (@BuVim) Date: 20180630

1300)
1200)
10

1000
900

s00) S
700 e

600 \\ AVG_BE 54
500

400)

300
209

109

430 244, 2 272 2456, 2500

58
Froquency (Hz)
site : @3CHO7-HY
Condition : AVG_BE_S4 3m HF_ANT_08075962 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peal

e s Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C64 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
ool 0]
tooaf 1004)
900) \N 900
0 e PEAK_BE 74 w00 PEAK 74
700 o 704
600 M“‘“W 60|
50 sl | SO0kt A e
100 404
300 300
200 200
100 109
50 Tacs. 7re. a5t Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode : 26 Node ;26
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
oo 1000
900 504
500 400
700 ~— 700
~1_
500 —~ ] A 604
s09) — 50 [ o s e ——
100 0
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode 2 ;2

TEL : 886-3-327-3456 Page Number : C65 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR860615C

) (@wuvim) Date: 2018.06.30 eve @BV Dates 2018.06.30
1300 1300
1200 1200
1100 0]
1009 1000
909 509
500 40
PEAK BE 74 PEAK 74
709 LW 704
“Wn, ]
600 e 60
bt i) .
s00) ET SN —
100 404
300 300
200 200
100 109
50 Tacs. 7re. o Froy 7500 00 Tace. Taca, 7200, 7500, 000
roquency () Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector Detector eak
Peak Project 860615 Project 860615
Hode : 26 Node ;26
) @0uvim) Date: 2018.06.30 evel @Buvim) Dates2018.06.30
1300 1300
1200 1200
1100 0]
to0af | 1000
900 \ 504
500 400
700 \\\\ 700
600 60
- oBE 54
s00) i s0q ——
100 et (L
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
roquency () roquoncy (i)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector eal Detector : Peak
Avg Project 860615 Project : 860615
. Hode 26 ;2

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: C66 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

2 Horizontal Fundamental

J gBovim) Date: 20180630 el Date:2018.0630
1300 1300
1200 1200
1100 o)
100.0| S 100.0{
- ]
b /w o e 1
709 L 704 I
600 >y w0 )
500 Y, U S——————
109 104
200 30
29 200
109 100
= 7 75 R s 7ais o0 a0 o g 7500 o
requency (uHa) requency (ki)
site + @3cH0T-HY site + o3cHe7-HY
Condition : PEAK_BE_74 3m HF_ANT_00675962 HORTZONTAL Condition : PEAK_74 3m HF_ANT_0@075962 HORTZONTAL
+ RBI:1000.000KHz VBU:3000.000KHz SWT:Auto + REW:1000.000KHz VEW:3000.000KHz SHT:Auto
Detector  Peak Detector  peak
Peak Project 860615 Project : 860615
Hode 2 Mode i 27
) aBovim Date: 20180630 - Date:2018.0630
1300 1300
1200 120
1100 o)
1009 | 1000] i
%09 a0
a0 s04|
70 70
o0 o0l

AVG 54

w —i =

400) B ——

300 304
200 204
100 100

510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (WHy) Frequency (W)
site ©3CHo7-HY site : 03CHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00075962 HORTZONTAL Condition : AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RB:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector Peak Detector

Avg Project : 860615 Project : 860615

. Hode 227 Mode 27

TEL : 886-3-327-3456 Page Number : C67 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
]
1000 1000
909 509
500 . 40 e
700 704
600 60 \
B S Nttt
500 E s
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7206 7500, 000
requency (Hi:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode s 27 Node 27
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 S 1004
900 504
500 400
700 700
o0 w0y g}
500 — 509 ]
L
100 0
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode s 27 27

TEL : 886-3-327-3456 Page Number : C68 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 - 0]
1000 1000 l
909 509
700| 70| J
600 (e 604
R IOV S S eeeresaenmeed] ST
sngtse e T S PP ——
100 404
300 300
200 200
100 109
510 . 766, D Tz 750 00 Taca Taca, 7200, 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector Detector
Peak Project 860615 Project . 860615
Hode s 28 Node i 28
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
100 700 I
s0q
400 e
309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7200, 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition AVG_54 3n HF_ANT_00075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode s 28 i 28

TEL

FAX:

886-3-327-3456
886-3-328-4978

Page Number

: C69 of C148



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180630

1300)
1200)
109

500
700
500
500
400
300
209
109

1000)
900
Ly

NWM TS
A

sy

430 244,

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

28

Left blank

Avg.

A (@BuVim)

Date: 20180630

1300
1200
1109
1000

o B

500
700
500
500
400
309
200
109

AVG_BE 54
U E—

site
Condition

Detector
Project
Mode

430 244,

258, 272 2456, 2500
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S54 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

860615
28

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C70 of C148



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim)

Date: 20180630

=g

evel (@8

Date: 2018.06.30

1300
1200
ol
1000
904
80

\
il

{ PERK 74|

700]
s00)

\
e st | s
B —

100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector Detector eak
Peak Project 860615 Project 860615
Hode s 28 Node 28
) @0uvim) Date: 2018.06.30 evel (@Buvy Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
900 L 504
500
700
500
s00) !
S OO S S ————
100
300 309
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode 28 i 28

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: C71 of C148



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20180630

1300)
1200)

MO0 e

1000
509
500
700
500
500
400
300
209
109

% PeRe e 7

i s Pty

430

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

28

Left Blank

Avg.

A (@BuVim)

Date: 20180630

1300)
1200)
10

R Y

509
500
700
500
500
400
309
200
109

\\\ AVG_BE_54|

430

site
Condition

Detector
Project
Mode

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

860615
28

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
SIS
1000 \\\ 1004)
909 M 509
809 i, PEAK_BE 74 w00 PEAK 74
o YA - o
600 60
etensrinn] bt . ——
50 ET S e —"—
100 404
300 300
200 200
100 109
50 Tacs. 7re. 74 Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode 29 Node i 29
Setting c17.75 Setting s17.75
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000
504
400
700
|
G BE 51 oy g}
509 F—— 50 —f 1
100 | S s R B
300 309
200 200
100 109
50 Taca. 77, 2458 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode : 29 i 29
Setting 17.75 Setting L1775

TEL : 886-3-327-3456 Page Number : C73 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

2 Vertical Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 Y 1000
909 S 509
S
0 e PEAK_BE 74 w00 PEAK 74
700 : 704
s wg /
VP U S p—— |
50 Y, S ——————
100 | 404
300 300
200 200
100 109
50 Tacs. 7re. 248 Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode 29 Node i 29
Setting c17.75 Setting s17.75
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
oy e G BE 51 oy ) )
s00) - s0q
100 P e e
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode : 29 i 29
Setting 17.75 Setting L1775

TEL : 886-3-327-3456 Page Number : C74 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

1 (0B

Date: 20130630

50,0 s AtV

el (a8

Date: 20130630

PERK 74

ettt
50,0kttt el

400
300 304
200 204
100 100
510 7%, 7305 7398 P EC 00 Ta00 00, 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Detector : Pea
Peak Project 860615 Project : 860615
Hode 30 Mode ‘30
Setting 18 Setting i 18
) (@Buvimy Date: 20180630 el gBuvim) Dote: 20130630
1300 1300)
1200 1200)
1109 1100
1
1000 — 1004)
<
%09 T %00
w09 /} g I
700) > 704 \‘
509 / 600 i
A6 54
500 ] 500 —J%
=
400 40
300 304
200 204
100 100
510 7% 7305, 7904 2 2 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00075962 HORTZONTAL Condition : AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RB:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector
Avg Project : 860615 Project : 860615
. Hode : 30 Mode : 30
Setting :1s Setting ‘18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C75 of C148



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Horizontal

Fundamental

A (@BuVim) Date: 20180630
1300)
1200)
1109
—
1000) e

- \”xw
204 PEA BE 74

=
700 St
600 M ]
S ———
m
-
Site ©3CHO7-HY
Peak Left Blank
Mode = 30
Setting 218
o -
900 =
e
600 \ AVG_BE 54
"
Site = @3CHO7-HY
Detector Peak
Avg Left Blank
" Mode 30

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C76 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 1100 1
1000 S 1000
500 \ %0q ‘
500 < 40 : e
700| 70| \
600 . 60 {
D A Bt s PR TR Sl v b
100 | 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode ;30 Node : 30
Setting : 18 Setting ;18
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000 1
900 504
500 400
700 700
o0 y w0y g}
s0d v 509 ——JrC
100 B R e
300 309
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition i AVG_54 3n HF_ANT_0075962 VERTICAL
+ RBW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode ;30 : 30
Setting 18 Setting ;18

TEL : 886-3-327-3456 Page Number : C77 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical Fundamental

Peak

A (@BuVim) Date: 20180630
1300)
1200)
109
10007

s00) M PEAK_BE 74
709
ST

430 244,

site
Condition

Detector
Project
Mode
Setting

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

s Left blank

18

Avg.

A (@BuVim)

Date: 20180630

1300
1200
1109
1000

900
s00)

700 ~C

500
500
400
309
200
109

T AVG_BE 54

430 244,

site
Condition

Detector
Project
Mode
Setting

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peal

2 272 2456, 2500

56,
Froquency (Hz)

s Left blank

18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C78 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1304
1200 1200
1100 1100
1009 T 1000] {
909) 904 J
300 800 P
709 M 700 /
500 5 604 |
b Db N 5 ey A
wa " e
400 400
300 300
200 200
100 104
510 Ty 765, 794 wz 50 000 Taon. a0, 7200, 700, 000
requency (HH:) Frequency (WH)
Site ©3CHO7-HY Site : @3CHe7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
© REN:1000.000KHz VEW:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Mode : 31 Mode @31
Setting : 19 Setting i 19
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1304)
1200 1200)
1100 1100
1000 1004
Kﬂ\‘ |
909) 904 |
s09) 800
70.0] ’/ 70.0(
s L~ |
s0q) s0q] !
B! — e
40.0| Y e e BN —
300 304
200 200
100 100
510 s 75, 08 wuz 50 00 Taon. a0, 7200, 700, 000
requency (HH:) Frequency (W)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
© REW:1000.000KHz VEW:3.000KHz SWT:Auto : REW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Mode 31 @31
Setting 19 Setting : 19

TEL : 886-3-327-3456 Page Number : C79 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180630

1300)
1200)
1109

1000 TN e,

509
500
700
500
500
400
300
209
109

S

PEAK_BE 74

SN

Mt Ao e

430

site
Condition

Detector
Project
Mode
Setting

258, 272 2456,
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

231
D19

Left blank

Avg.

A (@BuVim)

Date: 20180630

1300)
1200)
10

1000}

509
500
700
500
500
400
309
200
109

AVG_BE 54

430

site
Condition

Detector
Project
Mode
Setting

2 272 2456,

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peak

860615
31

19

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C80 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

2 Vertical Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
100 T ) 1009 f
909 509
809 09 J i PEAK 74
700| 70| T
- \
o
s00) ET R
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode i3 Node i3
Setting i1 Setting i 19
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 = 1000
900 A — 504
500 400
700 700
o0 w0y g}
500 T 500 ]
SN S — S—
s T o A B - =
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition i AVG_54 3n HF_ANT_0075962 VERTICAL
+ RBW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode i3 i3
Setting 19 Setting 19

TEL : 886-3-327-3456 Page Number : C81 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

A (@BuVim)

Date: 20180630

1300)
1200)
109

s00)

e
900

%"“w PEAK_BE 74|

N
600 *”WMMM
-
Site ©3CHO7-HY
Peak Left blank
Mode @31
Setting s 19
70.0 \\
60.0 o
50.0) -
"
Site = @3CHO7-HY
Detector Peak
Avg Left blank
" Mode 31

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C82 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

2 Horizontal Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 ~ 1000
o /‘W oo
500 40 e
700| 70| ’
s00) . e yo
i . R~
sooft P st L s
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode 32 Node ;32
Setting 116 Setting i 16
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
e e 600l g}
s00) P s0q
= U —— ———
100 B S
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode 32 ;32
Setting 16 Setting i 16

TEL : 886-3-327-3456 Page Number : C83 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180630

PEAK_BE 74

430

site
Condition

Detector
Project
Mode
Setting

258, 272 2456,
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

232
116

Left blank

Avg.

A (@BuVim)

Date: 20180630

900 /“/“—\[d ﬂ—\ﬁ

U
R

AVG_BE 54

=

430

site
Condition
Detector
Project
Mode
Setting

2 272 2456,

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peak

860615
32

16

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C84 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
909 509
500 40 e
700 704
600 60
500 L s
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode 32 Node ;32
Setting 116 Setting i 16
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
o0 w0y g}
s00) s0q o —" -
100 B B I e B
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition i AVG_54 3n HF_ANT_0075962 VERTICAL
+ RBW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode 32 ;32
Setting 16 Setting i 16

TEL : 886-3-327-3456 Page Number : C85 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Vertical

Fundamental

A (@BuVim)

Date: 20180630

000

ool

\W PEAK_BE 74
1

Avg.

o e Ve e

wq |

700
500
500
400
309
200
109

\« AVG_BE 54

\\M

430

site
Condition
Detector
Project
Mode
Setting

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peak

860615
32

16

o [ tciomsmers
-
"
Site ©3CHO7-HY
Peak Left blank
Mode @32
Setting 216

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C86 of C148



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2018-07-01 el (a8 Date: 20180701

1300
1200
00|

PERK 74 809 PERK 74

VG54 609 AVG 54

5800. 10600, 5400. 20200, 250 000 5800. 0600, 20200, 25000

0 5400,
Frequency (Hz) Frequency (MHz)
: @3CHB7-HY site : @3CHO7-HY

PEAK_74 3m SHF-EHF_131629 HORTZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak or : peak

860615 Project : 860615
21 : 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C87 of C148

Report No. : FR860615C




ssamonias. FCC RADIO TEST REPORT Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2018.07.01 evel (@BuVim) Date: 2013.07.01
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800) BEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 R Z s00] R 2
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detec Peak Detector : Peak
Project 860615 Project : 860615
Mode 2 Mode : 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C88 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Vertical

s vate 2018.0530 vt @saum) et 2180830
w09 1500
1209 1209
na o
1000 100
%09 %0d
09 PEAK 74 809 PEAK 74
00 700
- AVG_54] b AVG_54
509 —— 509 ——
e P
%09 509
20 200
109 109
o o0 oo o 2 00 T o0 oo, i 50 =0
rsauency e rccuency iy
Site ©@3CHO7-HY : @3CHO7-HY
Condition PEAK_72 Sn SHE-EHE_131029 HORIZONTAL | PEAK_7 3m SHE-EHE_131029 VERTICAL
Peak Detecton Peak " peak
Project 860615 : 860615
oda I8 i
Setting 1 20.5 : 20.5

Avg.

TEL : 886-3-327-3456 Page Number : C89 of C148
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2018-07-01 el (a8 Date: 20180701

1300
1200
00|

PERK 74 809 PERK 74

VG54 609 AVG 54

10600, 5400. 20200, 250 000 5800. 0600, 20200, 25000

0 5400,
Frequency (Hz) Frequency (MHz)

© 83CHB7-HY site : B3CHO7-HY
PEAK_74 3m SHF-EHF_131629 HORTZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak or : peak

860615 Project : 860615
24 ;24

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C90 of C148

Report No. : FR860615C




ssamonias. FCC RADIO TEST REPORT Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2018.07.01 evel (@BuVim) Date: 2013.07.01
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800) BEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 R B s00] R B
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detec Peak Detector : Peak
Project 860615 Project : 860615
Mode 25 Mode ;25

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2018.07.02

PERK 74

VG 54

10500, 15400, 20200, 25000
Frequency (MHz)

03CH07-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

860615
26

evel (@BuVim)

Date: 2018.07.02

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

Site
Cond
Dete
Proj
hode

000 5800,

ition
ctor

ect

10600, 5400, 20200,
Frequency (MiHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 860615

: 26

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO1 2412MHz

2 Horizontal Vertical

s0d
o
o
800 PEAK 74| 200 PEAK 74
809 AVG 54 09 VG 54|
g :
i 0 i = = i %0
Condition PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak e
Project 860615 Project : 860615
Mod 27 Mode 127

Avg.

TEL : 886-3-327-3456 Page Number : C93 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2018.07.02 evel (@BuVim) Date: 2013.07.02
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800) BEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 B - s00] R B
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detec Peak Detector : Peak
Project 860615 Project : 860615
Mode 28 Mode ;28

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2018.07.02

PERK 74

VG 54

10500, 15400, 20200, 25000
Frequency (MHz)

03CH07-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

860615
29

evel (@BuVim)

Date: 2018.07.02

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

Site
Cond
Dete
Proj
hode

000 5800,

ition
ctor

ect

10600, 5400, 20200,
Frequency (MiHz)

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 860615

;29

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

Horizontal

Vertical

Peak

Avg.

Date: 2018-07-02

PERK 74

AVG 54

000 ED 70500, 75400, 20200

Frequency (MHz)

site © 83CHB7-HY

Condition PEAK_74 3m SHF-EHF_131629 HORTZONTAL
Peak

Project 860615
e 30

Date: 20180702

1300
1200
00|

PERK 74

AVG 54

5800.

: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak

: 860615
: 30

0600, 20200, 25000

5400,
Frequency (MHz)

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

Horizontal Vertical

Peak

Avg.

Date: 2018.07.02

A (@BuVim) Date: 2018.07.02 evel (@BuVim)
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 s00]
1 2 1 2
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detect Peak Detector : Peak
Project 860615 Project : 860615
Mode 31 Mode 31

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

Horizontal Vertical

Peak
Avg.

Date: 2018.07.02

A (@BuVim) Date: 2018.07.02 evel (@BuVim)
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 \ B s00] R 2
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m SHF-EHF_131029 HORIZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Detec Peak Detector : Peak
Project 860615 Project : 860615
Mode 32 Mode : 32

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g LF

Horizontal

Vertical

QP/
Peak

Date: 2018-07-03 el (a8

o

5

514
451]
o

soo—|

4 m«:’
:
24 N W«
174) T Ao
4 |
51 |
0 7 o D @

Lt
hj[\wu/“"“‘* A'H
e w2 e

Frequency (MH2)

e3cHoT-HY site
QP 3m LF-ANT-35419(6) HORIZONTAL Condit
Peak Detect
860615 Project
47 Mode

Frequency (MHz)

+ e3cHo7-HY
: QP 3m LF-ANT-35419(6) VERTICAL
: Peak

: 860615
;a7

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

) @Bwvim) Date: 2018.07-02 ol 0B Dote: 20180702
1300 1304
1200 1200)
1109 1100 1
1000 / 1000)
a0 Ry 904
209 s0g) PERK 74
700) 704
500 b 600
500 LY T ——
400 400
300 304
200 204
100 100
510 =D 7352 . 79 15 00 Ta00 0 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector :
Peak Project 860615 Project : 860615
Hode 33 Mode 33
) @B Date: 2018.07-02 el gBuvim) Dote: 2018.07-02
1300 1300)
1200 1200)
1109 1100 "
100 A 1000
900 o 900
s00) 500
700) 704
509 A 600 yTo]
W\
500 i 500 —
S - )
100 R
300 304
200 204
100 100
510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00075962 HORTZONTAL Condition i AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RB:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector
Avg Project : 860615 Project : 860615
. Hode 33 Mode i 33

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR860615C

) (@wuvim) Date: 2018.07.02 evel @Buvim) Date: 2018.07.02
1300 1300
1200 1200
1100 10.0| 1
1000 7 1009
i /
500 40 e
700 704
500 4 604
it | Pttt
s00) Y SR e ————— el
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Taca Taca, 7206 7500, 000
requency (Hi:) Frequency (WH)
Site ©3CHO7-HY Site : @3CHe7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector Detector
Peak Project 860615 Project . 860615
Mode 133 Mode 133
) @0uvim) Date: 2018.07.02 evel @Buvim) Date: 2018.07.02
1300 1300
1200 1200
1100 1100 4
100.0| v 100.0|
900 504
500 400
700 700
500
s00)
100
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 VERTICAL Condition i AVG_S4 3n HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto : REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector eal Detector : Peak
Avg Project 860615 Project : 860615
. Mode 33 @33

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1+2

Horizontal

Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Dates 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
909 509
w00 Y \ o —_—
700 704
AR » ]
s00) PR SR ——
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Taca Taca, 7200, 7500, 000
roquency () Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto REW: 1000. 000Kz VBH:3000.000KHz SWT:Auto
Detector Detector
Peak Project 860615 Project . 860615
Hode i34 Node i34
) @0uvim) Date: 2018.06.30 evel @Buvim) Dates2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
a0 '“\Jvf 60 g}
s0d T/ s0d i e e e
100 0
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7200, 7500, )
roquency () Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition AVG_54 3n HF_ANT_00075962 HORTZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto RBW:1000. 00OKHz VBH:0.010KHz SWT:Auto
Detector Peak Detector :
Avg Project 860615 Project : 860615
. Hode s Hode i34

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

Date: 20180630

\~

\
T

PEAK_BE 74

2 T2,

58, 2
Frequency (MHz)

03CH07-HY
PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL
RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615
: 34

Left blank

Avg.

Date: 20180630

AVG_BE 54

258,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S54 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Peak

860615
34

272

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 20180630 evel (@BuVim) Date: 2013.06.30
1300) 1300
1200) 1200
109 g

1000) 1000
900) 900
s00) 800) KT

700 7 700 1
s s0dl
MVMMMWNWW‘M’MMW‘ "‘/J\ “W"/‘ ety

s00) SO0t gmprn A
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) roquency ()
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode i34 Node i34
) @0uvim) Date: 2018.06.30 evel aBuvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
e
o 7 I
509 ! 500 — %
—T T =
100 0
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 VERTICAL Condition i AVG_S4 3n HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto : REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode s i34

TEL : 886-3-327-3456 Page Number : C104 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Vertical Fundamental

Peak

o oo 20180630
1300
1200
o .
P
PSSR

Nk
80.0) \/\ va \¥ PEAK_BE 74
700
60.0) N

NP

430 244,

site
Condition
Detector

Project
Hode

2 T2, 2456, 250

58, 2
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

s Left blank

Avg.

A (@BuVim)

Date: 20180630

1300)
1200)
10

1000)
900

700
500
500
400
309
200
109

s00) \/v/‘ﬁ\

\ VAl N VG B 58

430 244,

site
Condition

Detector
Project
Mode

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Peal

2 272 2456, 2500

56,
Froquency (Hz)

s Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+2 Horizontal Fundamental

) (@wuvim) Date: 2018.07.02 evel @Buvim) Date: 2018.07.02
1300 1300
1200 1200
1100 0]
b
1000 \f 1000
909 ~ 509
0 PEAK_BE 74 w00 PEAK 74
700 704
600 N, 60
TN (BRI DV D e oo o
s00) L
100 400
300 300
200 200
100 109
50 Tacs. 7re. 7 Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode i35 Node i35
) @0uvim) Date: 2018.07.02 evel @Buvim) Date: 2018.07.02
1300 1300
1200 1200
1100 0]
F~~
1009 N 1000

100 \ 70d
L AVG_BE 54| oy

VG 54
509 S 509 S R —

40.0| B0

300 309

200 200

100 109

50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)

Site : @3CHO7-HY Site : @3CHe7-HY

Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition i AVG_54 3n HF_ANT_00075962 HORIZONTAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto + REIN:1000.000KHz VEW:©.010KHz SUT:Auto

Detector Peak Detector : Peak

Avg Project 860615 Project : 860615
. Mode : 35 : 35

TEL : 886-3-327-3456 Page Number : C106 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+2 Vertical Fundamental

) (@wuvim) Date: 2018.07.02 evel @Buvim) Date: 2018.07.02
1300 1300
1200 1200
1100 0]
=
1000 1000
909 509
0 X PEAK_BE 74 w00 PEAK 74
700 704
600 . 60 n
50.0) e e i
100 404
300 300
200 200
100 109
50 Tacs. 7re. g Froy 7500 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode i35 Node i35
) @0uvim) Date: 2018.07.02 evel @Buvim) Date: 2018.07.02
1300 1300
1200 1200
1100 0]
100,00 100.0)
900 504
500 400
700 700
oy G BE 51 oy g}
500 —tr 504
N — N ISR A Do s
100 400
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 VERTICAL Condition i AVG_S4 3n HF_ANT_00675962 VERTICAL
+ REW:1000.000KHz VEW:0.010KHz SWT:Auto : REIN:1000.000KHz VEW:©.010KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode s i35

TEL : 886-3-327-3456 Page Number : C107 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1+2 Horizontal Fundamental

A @BuVim) Date: 20130630 el (a8 Date: 20130630

1300
1200

10 ] 100
100 1004
%0 %0
809 809 PEAK 74
70 . 70d J \L

500 600
spgfess FYSRR———
400 400
300 304
200 204
100 100
510 =D 7352 . 79 15 00 Ta00 0 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project : 860615
Hode 36 Mode : 36
) (@Buvimy Date: 20180630 el gBuvim) Dote: 20130630
1300 1300)
1200 1200)
1109 1100 '
1000 1004)
N
s00 900
w00 J 00
700) 704
509 600 yTo]
50 500 =
400 e
300 304
200 204
100 100
510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00075962 HORTZONTAL Condition : AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RB:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Peak Detector : Pea
Avg Project : 860615 Project : 860615
. Hode : 36 Mode : 36

TEL : 886-3-327-3456 Page Number : C108 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Vertical

Fundamental

1 @BV

)

Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200 "
1100 0]
N
1000 n 1000
909 509
500 40 e
700 704
o N
L B~ o o
50 ET IR IR S s
100 404
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7206 7500, 000
requency (Hi:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector Detector eak
Peak Project 860615 Project 860615
Hode ;36 Node : 36
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0] i
1000 1000
209 f g
500 400
/
700 i 700
500
s00)
100
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector eal Detector : Peak
Avg Project 860615 Project : 860615
. Hode 36 : 36

TEL
FAX

886-3-327-3456
886-3-328-4978

Page Number

: C109 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1+2 Horizontal Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
100 "4 100 |
1w0g wog |
sud - 509
700 S 704
u B \
e btttk bt
P ORI R S 00l
s | 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7200, 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode 37 Node i 37
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
0o \ nd
90.0) \ 0.
500 400
700 - 700
500 609 t g}
s00) y s0q —
— o —
100 L N
300 309
200 200
100 109
510 . 7%, T Tz 750 00 Tace. a0, 7200, 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector :
Avg Project 860615 Project : 860615
. Hode 37 Hode i 37

TEL : 886-3-327-3456 Page Number : C110 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180630

100l N

N

S

PEAK_BE 74

W”WW‘

b

430

site
Condition
Detector

Project
Hode

258, 272 2456,
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

237

Left blank

Avg.

A (@BuVim)

Date: 20180630

1300)
1200)
10

509
500
700
500
500
400
309
200
109

wo0sl/” \/“

AVG_BE 54

430

site
Condition

Detector
Project
Mode

2 272 2456,

58
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S54 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

860615
37

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C111 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
909 509
500 40 e
700 704 t
m pi 5
s00) F L
100 404
300 300
200 200
100 109
510 . 366, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode 37 Node i 37
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 ‘F\ 1000 |
900 h 504
800/ /_\/ 80.0|
700 700
500 60
s00) s0q
R O AU DO OO W
100 T 400
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode 37 i 37

TEL : 886-3-327-3456 Page Number : C112 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20180630

PEAK_BE 74

R

430

site
Condition
Detector

Project
Hode

258, 272 2486,
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

237

Left Blank

Avg.

A (@BuVim)

Date: 20180630

1300)
1200)
10

500
700
500
500
400
309
200
109

i S v

VAN

AVG_BE 54

\/\/N—\ .

430

site
Condition

Detector
Project
Mode

2 272 2456,

58
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

860615
37

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C113 of C148



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+2

Horizontal

Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
o
1000) \\ 1000
909 M 904
0 Ty PEAK_BE 74 w00 PEAK 74
700 N\WW 704 T
“ - /
st o bbb
s00) et L aae iy
100 404
300 300
200 200
100 109
50 Tacs. 7re. g Froy 7500 00 Taca Taca, 7200, 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector Detector
Peak Project 860615 Project . 860615
Hode ;38 Node ;38
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 N 1000
s00 504
500 400
700 700
|
oo w0y ) g}
50.0) T 50,0 s
100 P S e
300 309
200 200
100 109
50 Taca. 77, E proy 00 00 Tace. a0, 7200, 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector :
Avg Project 860615 Project : 860615
. Hode ;38 Hode ;38

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C114 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Vertical Fundamental

) aBovim) Date 20180630 eve @BV Dates 2018.06.30

1300 1300

1200 1200

100 o)

mnnw/A ™ 1004

9 N PEAK BE 74 a0 PEAK 74
700 oy 70

50.0 e S L SO0y AR

109 104

209 200

200 209

100 10

50 2868, 275, ED 02 750 o0 00, 7500 7200 7500, 3500
roquency () requency ()
Site ©@3CHO7-HY Site : @3CHO7-HY
Condition PEAK_BE_74 3n HE_ANT_0075962 VERTICAL Condition : PEAK_74 3m HE_ANT_0075962 VERTICAL
+ RBI:1000.000KHz VBI:3000.000KHz SWT:Auto  REW:1000.000KHz VW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Mode : 38 Mode : 38
) @Bovim) Date: 20180630 v (@Buvim) Dates2018.06.30

1300 1300

1200 1200

100 o)
1009 /1 1000

09 s0q

a0 504

700 \ 700)
600 AVG_BE_54] 60| I} G54
50 s00) —HEC

40.0| B L L
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Mode : 38 : 38

TEL : 886-3-327-3456 Page Number : C115 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR860615C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Horizontal

Fundamental

1 (0B

Date: 2018.06-30 ol 0B Dote: 2013.06-30
1300 1304
1200 1200)
1109 — 1100
1000 1000
a0 904
209 s0g) PERK 74
700) | 704
0o s 00
. e trdontomed | Pt b o]
500 B0ttt b
400 400
300 304
200 204
100 100
510 =D 7352 . 79 15 00 Ta00 0 7 7500 0
Frequency (HHr) Frequency (WH)
site + 03CHO7-HY site + e3cHo7-HY
Condition : PEAK_BE_74 3m HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ RBW:1000.000KHz VBU:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector ea Detector : Pea
Peak Project 860615 Project : 860615
Hode 39 Mode ‘39
) (@Buvimy Date: 20180630 el gBuvim) Dote: 20130630
1300 1300)
1200 1200)
1109 1100 .
1000 ~ 1004)
s00 900
s00) 500
700 // 70|
509 600 i yTo]
509 s00 =
400 B e et
300 304
200 204
100 100
510 T 7952, . Ty 15 00 Ta00. 500 7200, 7500 0
Frequency (HHr) Frequency (WHy)
site e3CHOT-HY site + e3cHo7-HY
Condition AVG_BE_S4 3m HF_ANT_00075962 HORTZONTAL Condition : AVG_S4 3m HF_ANT_00075962 HORIZONTAL
RB:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector Peak Detector
Avg Project : 860615 Project : 860615
. Hode 39 Mode i 39

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C116 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1+2 Vertical Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Dates 2018.06.30
1300 1300
1200 1200
1100 0] i
1000 /"r‘v 1000
909 509
w00 / o —_—
700 1 704
0 2 o M
s00) ET ea——
100 400
300 300
200 200
100 109
510 . 75z 7. FE7y 715 00 Tace. Taca, 7206 7500, 000
roquency (1) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode i 39 Node i 39
) @0uvim) Date: 2018.06.30 evel @Buvim) Dates2018.06.30
1300 1300
1200 1200
1100 0]
.
1000 - 1000
900 504
500 400
700 700
o0 w0y g}
500 = 509 —
100 0
300 309
200 200
100 109
510 . 5L 7 FE7y 7015 00 Tace. a0, 7206 7500, )
roquency () Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode s 39 i 39

TEL : 886-3-327-3456 Page Number : C117 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 M, 0]
o wnd }
909 i 509
700| 70| ,}
500 1 60|
NV N i
Spofar e o O O UV ooyt e
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode ;40 Node ;40
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 M, 1000
900 504
500 400
700 700
o0 w0y g}
s00) s0q
USSR S S S P —
100 B i
300 309
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode : a0 ;40

TEL : 886-3-327-3456 Page Number : C118 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20180630

MW

e
g

PEAK_BE 74

trapssbobedsatnty

430

site

Condition

Detector
Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

: 40

Left blank

Avg.

A (@BuVim)

Date: 20180630

1300)
1200)
10

YY) ——

509
500
700
500
500
400
309
200
109

AVG_BE 54
O E—

430

site
Condition

Detector
Project
Mode

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S54 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

860615
40

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C119 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Vertical Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 P 0]
Fas
909 509
700| 70| T
N - L
D —" b A i S —
So.rA g (" T DR e —
s | 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode ;40 Node ;40
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 S 1000
900 504
500 400
700 700
o0 w0y g}
s00) s0q [ —— R
S IS SO S
R —
100 40—
300 309
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode : a0 ;40

TEL : 886-3-327-3456 Page Number 1 C120 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20180630

1300)
1200)

509
500
700
500
500
400
300
209
109

P P
oy,

o
WM T
WWMWW
|

site
Condition
Detector

Project
Hode

430 244,

258, 272 2486, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

: 40

Left Blank

Avg.

A (@BuVim)

Date: 20180630

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

\\_ AVG_BE_54|

430

site
Condition

Detector
Project
Mode

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Peak

860615
40

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C121 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Horizontal Fundamental

A (@BuVim) Date: 20180630 evel (@BuVim) Date: 2013.06.30
1300) 1300
1200) 1200
0.0t g
1000) M&\ 1000
900) 900
00 PEAK_BE 74 809 PERK 74|

700]

L }
9 ,MV%MMW o e [‘/ i |
509 ! i M s M

Y, S ————— L e

100 | 404
300 300
200 200
100 109
50 Tacs. 7re. 248 Froy 7500 00 Tace. Taca, 7200, 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode s a1 Node a1
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
e
1009 — 1000
o0d \ wd
s09) ~ 800
700 - 700
oy G BE 51 oy ] g}
s00) T s0q
100 B e s e
300 309
200 200
100 109
50 Taca. 77, 2a58 proy 00 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P075962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode a1 a1

TEL : 886-3-327-3456 Page Number 1 C122 of C148
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Vertical

Fundamental

) (@wuvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300
1200
0]
1000
509
PEAK_BE 74 w00 PEAK 74
704 f
60 A
ke et T S enpsirtrbes
50 ET e R ——
100 404
300 300
200 200
100 109
50 Tacs. 7re. 7as Froy 7500 00 Tace. Taca, 7200, 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector Detector
Peak Project 860615 Project . 860615
Hode s a1 Node a1
) @0uvim) Date: 2018.06.30 evel @Buvim) Date: 2018.06.30
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 e 700
oo w0y ] g}
s00) — s0q ——
100 B e
300 309
200 200
100 109
50 Taca. 77, g proy 00 00 Tace. a0, 7200, 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition : AVG_S4 3n HF_ANT_0075962 VERTICAL
+ REW:1000.000KHz VEW:1.000KHz SWT:Auto : REIN:1000.000KHz VEW:1.000KHz SUT:Auto
Detector Peak Detector :
Avg Project 860615 Project : 860615
. Hode a1 Hode a1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR860615C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

1+2

Horizontal

Fundamental

1 (0B

Date: 2018-07-01

1
sttt ttrarsmirserioat?” |
I ik

r”"”‘w\

/

el (a8

Date: 20180701

PERK 74

600] i

FY P ————

Avg.

400
300)
200
109
310 7%, 2366, 259, 2z 2
Frequency (MHz)
site 03CHO7-HY
Condition AVG_BE_54 3m HF_ANT_00075962 HORTZONTAL
RBW:1000.000KHz VBH:3.000KHz SWT:Auto
Detector Peak
Project : 860615
Hode s a2

109 104

200 30

29 200

109 100

= 7% 7566 B 222 7 o0 a0 . g 7500 o
requency (1) Frequency ()
site + @3cH0T-HY site + o3cHe7-HY
Condition : PEAK_BE_74 3m HF_ANT_00675962 HORTZONTAL Condition : PEAK_74 3m HF_ANT_0@075962 HORTZONTAL
+ RBI:1000.000KHz VBU:3000.000KHz SWT:Auto + REW:1000.000KHz VEW:3000.000KHz SHT:Auto
Detector eal Detector :
Peak Project 860615 Project : 860615
Hode a2 Mode ;a2
) aBovim Date: 20180701 e @Bovim) Date: 20180701
1300 1300
1200 120
1100 o)
.

1000 — — 1000

%00 - %00

a0 s04| !

70 \ 70

o0 o0l | k

50.0/ fF © — —

B e
P RO S A

AVG 54

000 00, 800, 2200, 2600
Freauency (MH2)
site : B3CHO7-HY
Condition : AVG_S4 3m HF_ANT_0675062 HORIZONTAL
: RBW:1600.000KHz VBW:3.000KHz SWT:Auto
Detector
Project : 860615
tode ;a2

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1+2

Horizontal Fundamental

Peak

A (@BuVim) Date: 2018.07.01

1300
1200
1109
1000
509
500
700
500
500
400
300
209
109

=Y

\

\ PEAK_BE 74

et
R

site

Condition PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

Detector

e ik Left Blank

Hode

430 244, 2 T2, 2456, 250

58, 2
Frequency (MHz)
03CH07-HY

RBH:1000.000KHz VBH:3000.000KHz SHT:Auto

Avg.

A (@BuVim) Date: 2018.07.01

1300)
1200)
10

1000)
900

s00)

700

s00) AVG_BE 54

500 s

»

Site : @3CHO7-HY

Detector Peak

Left Blank
G

Mode

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C125 of C148



ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1+2 Vertical Fundamental

) (@wuvim) Date: 2018.07.01 evel @Buvim) Date: 2018.07.01
1300 1300
1200 1200
1100 1100 4
1000 e p— 1000
909 1 509
20 el } PEAK 74
700| 70| T \
|
600 60
| | e v e
TP P TR DR PP SRS PO VU Ot A oor o
soghe 509
100 404
300 300
200 200
100 109
510 . 766, D Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode ;a2 Node ;a2
) @0uvim) Date: 2018.07.01 evel @Buvim) Date: 2018.07.01
1300 1300
1200 1200
1100 0]
1000 1000 1

900 Y j 504
s00) \ s00) 1
700 700)

500 = 509 ——— Em—
and

300 309
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
Site : @3CHO7-HY Site : @3CHe7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition i AVG_54 3n HF_ANT_0075962 VERTICAL
+ RBW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Mode : 42 s 42

TEL : 886-3-327-3456 Page Number 1 C126 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2018-07.01

1300)
1200)
109
1000 e
900
s00)
709
s00)
500
400)
300
209
109

PEAK_BE 74

430

site
Condition
Detector

Project
Hode

T2, 2486,
03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL
RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

;42

Left blank

Avg.

A (@BuVim)

Date: 2018.07.01

1300
1200
1109
1000

500
700
500
500
400
309
200
109

90.0 \\

AVG_BE 54

i U A

430

site
Condition

Detector
Project
Mode

2 272 2456,

58
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peak

860615
42

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2018.07.01 evel (@BuVim) Date: 2013.07.01
1300) 1300
1200) 1200
109 v g
1000) 1000
900) 900
s00) 800) KT

700) Tt 700 T
1
500 600
S0P IR — E—

T T aws—— L
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7200, 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition : PEAK_74 3m HF_ANT_00075962 HORTZONTAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto REW: 1000. 000Kz VBH:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode s a3 Node 43
) @0uvim) Date: 2018.07.01 evel @Buvim) Date: 2018.07.01
1300 1300
1200 1200
1100 0]
1000 L e— 1000
900 504
500 400
\
o0 w0y 1 g}
s00) = s0q s
SO S o —— O io—
R N U U
100 400
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7200, 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 HORTZONTAL Condition AVG_54 3n HF_ANT_00075962 HORIZONTAL
+ REW:1000.000KHz VEW: 3.000KHz SWT:Auto RBW:1000. 00OKHz VBH:3.000KHz SWT:Auto
Detector Peak Detector :
Avg Project 860615 Project : 860615
. Hode s a3 Hode s a3

TEL : 886-3-327-3456 Page Number 1 C128 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018-07.01

1300)
1200)
1109

500
700
500
500
400
300
209
109

MR
o \\m

PEAK_BE 74

R

430

site
Condition
Detector

Project
Hode

258, 272 2456,
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

;43

Left blank

Avg.

A (@BuVim)

Date: 2018.07.01

1300
1200
1109
1000
509
500
700
500
500
400
309
200
109

AVG_BE 54

[

430

site
Condition

Detector
Project
Mode

2 272 2456,

58
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peak

860615
43

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 2018.07.01 evel (@BuVim) Date: 2013.07.01
1300) 1300
1200) 1200
109 g

100.0| M‘_\( . 100.0| 1
o
700| 70| '/ f

600 L s0d \
WU FUTUN Y RS Py |
sngraich oot T RSN RS———
100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7200, 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto REW: 1000. 000Kz VBH:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode s a3 Node 43
) @0uvim) Date: 2018.07.01 evel @Buvim) Date: 2018.07.01
1300 1300
1200 1200
1100 0]
1000 R 1000
900 504
500 400
700 700
o0 w0y 1 g}
o i R P s e S| . —
100 400
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7200, 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition AVG_54 3n HF_ANT_00075962 VERTICAL
+ RBW:1000.000KHz VEW: 3.000KHz SWT:Auto RBW:1000. 00OKHz VBH:3.000KHz SWT:Auto
Detector Peak Detector :
Avg Project 860615 Project : 860615
. Hode s a3 Hode s a3

TEL : 886-3-327-3456 Page Number 1 C130 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018-07.01

1300
1200
1109
1000
509
500
700
500
500
400
300
209
109

[T ——

/\\\» PEAK_BE 74

-
e S

st

430

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

;43

Left blank

Avg.

A (@BuVim)

Date: 2018.07.01

1300)
1200)
10

700
500
500
400
309
200
109

1000yt
509 A‘\Aﬁ“\
500

e — AVG_BE 54

430

site
Condition

Detector
Project
Mode

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peak

860615
43

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1+2 Horizontal Fundamental

) (@wuvim) Date: 2018.07.01 evel @Buvim) Date: 2018.07.01
1300 1300
1200 1200
1100 0]
1000 1000
909 509
500 40 e
709 700 F
600 . 60 /
ekt
s00) T PR rT——— e s
100 404
300 300
200 200
100 109
510 Ty 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 HORIZONTAL Condition ¢ PEAK_74 3m HF_ANT_06075962 HORIZONTAI
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KHz VEW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode :aa Node ;s
) @0uvim) Date: 2018.07.01 evel @Buvim) Date: 2018.07.01
1300 1300
1200 1200
1100 0]
1000 p— 1004
900 504
500 400
700 700
o0 w0y g}
s00) FRE g
100
300
200 200
100 109
510 . 7%, [ Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 HORTZONTAL Condition : AVG_54 3n HF_ANT_0075962 HORIZONTAL
+ REW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SUT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode :aa :as

TEL : 886-3-327-3456 Page Number 1 C132 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2018-07.01

1300
1200
1109
1000
509
500
700
500
500
400
300
209
109

T e, T

\
\

PEAK_BE 74

1
s Moo

430

site
Condition
Detector

Project
Hode

2 T2, 2456, 250

58, 2
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_00675962 HORIZONTAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

: aa

Left blank

Avg.

A (@BuVim)

Date: 2018.07.01

\ e e E

430

site
Condition

Detector
Project
Mode

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_00075962 HORIZONTAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peak

860615
44

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR860615C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1+2 Vertical Fundamental

by 1nd
100.0| r"’m 100.0|
900 / s0q|

700 70
s00) ¥ M 600
S ————

" et e
sogf e bt b 0.0 bbb ot

100 404
300 300
200 200
100 109
510 . 766, 758 Tz 750 00 Tace. Taca, 7206 7500, 000
requency (HH:) Frequency (WH)
site 03CH07-HY site + 03CHO7-HY
Condition PEAK_BE_74 3n HF_ANT_00075962 VERTICAL Condition : PEAK_74 3m HE_ANT_00075962 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto + RBI:1000.000KH: VEW:3000.000KHz SWT:
Detector : Peak Detector : Peak
Peak Project 860615 Project . 860615
Hode :aa Node ;s
) @0uvim) Date: 2018.07.01 evel @Buvim) Date: 2018.07.01
1300 1300
1200 1200
1100 0]
1000 1000
900 504
500 400
700 700
o0 w0y g}
50 T 504 Eom—
(S oS Su— I S M P s e S
100 400
300 309
200 200
100 109
510 . 7%, 758 Tz 750 00 Tace. a0, 7206 7500, )
requency (HH:) Frequency (W)
site + @3CHo7-HY site + 03CHO7-HY
Condition : AVG_BE_54 3n HF_ANT_0P75962 VERTICAL Condition i AVG_54 3n HF_ANT_0075962 VERTICAL
+ RBW:1000.000KHz VEW: 3.000KHz SWT:Auto + REIN:1000.000KHz VEW:3.000KHz SWT:Auto
Detector Peak Detector : Peak
Avg Project 860615 Project : 860615
. Hode :aa :as

TEL : 886-3-327-3456 Page Number : C134 of C148
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2018-07.01

e
u
-

kit
b PEAK_BE 74

——

430

site
Condition
Detector

Project
Hode

258, 272 2456, 250
Frequency (MHz)

03CH07-HY

PEAK_BE_74 3m HF_ANT_60675962 VERTICAL

RBW: 1000.000KHz VBl: 3000.000KHz SWT:Auto

860615

: aa

Left blank

Avg.

A (@BuVim)

Date: 2018.07.01

1300)
1200)
10
1000)
sngl—f
s00)
700
s00)
500
400)
300
209
109

< AVG_BE 54

B .

430

site
Condition

Detector
Project
Mode

2 272 2456, 2500

56,
Froquency (Hz)

: @3CHO7-HY

: AVG_BE_S4 3m HF_ANT_08075962 VERTICAL

: RBW:1000.000KHz VB:3.000KHz SWT:Auto
Peak

860615
44

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal Vertical

Peak

Avg.

Date: 2018-07-02 el (a8 Date: 20180702

1300
1200
00|

PERK 74 809 PERK 74

VG54 609 AVG 54
T

5800. 10600, 00, 20200, 250 000 5800. 0600, 20200, 25000

0 5400,
Frequency (Hz) Frequency (MHz)
: @3CHB7-HY site : @3CHO7-HY

PEAK_74 3m SHF-EHF_131629 HORTZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak or : peak

860615 Project : 860615
33 ;33

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C136 of C148

Report No. : FR860615C




ssamonias. FCC RADIO TEST REPORT Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

1+2

Horizontal Vertical

Peak

Avg.

A (@BuVim) Date: 2018.07.02 evel (@BuVim) Date: 2013.07.02
1300) 1300
1200) 1200
109 g
1000) 1000
900 900
800 PEAK 74 809 PERK 74|
709 700]
609 VG 54 609 VG 54
500 s00] R 3
400) 400
300 300]
209 200)
109 100
000 5800, 10500, 15400, 20200, 25000 000 5800, 10600, 5400, 20200, 25000
Frequency (MHz) Frequency (MiHz)
site 03CH07-HY site : @3CHO7-HY
Conditio PEAK_74 3m HF_ANT_00075962 HORTZONTAL Condition : PEAK_74 3m HF_ANT_00075962 VERTICAL
Detec Peak Detector : Peak
Project 860615 Project : 860615
Mode 31 Mode T

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C137 of C148



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR860615C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Vertical

Peak
Avg.

A (@BuVim)

Date: 2018.07.02

PERK 74

VG 54

10500, 15400, 20200, 25000
Frequency (MHz)

03CH07-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

860615
35

evel (@BuVim)

Date: 2018.07.02

1300
1200
ol
1000
904
80

PERK 74|

700]
s00)

VG 54

504
400
300
200
100

000
site
Condition
Detector
Project
Mode

5800, 10600, 5400, 20200,
Frequency (MiHz)
: @3CHO7-HY
: PEAK_74 3m SHF-EHF_131029 VERTICAL
: Peak
: 860615
: 35

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal Vertical

Peak

Avg.

Date: 2018-07-02 el (a8 Date: 20180702

1300
1200
00|

PERK 74 809 PERK 74

VG54 609 AVG 54

10600, 15400, 20200, 250 000 5800. 0600, 5400, 20200, 25000
Frequency (Hz) Frequency (MHz)

© 83CHB7-HY site : B3CHO7-HY
PEAK_74 3m SHF-EHF_131629 HORTZONTAL Condition : PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak or : peak

860615 Project : 860615
36 S

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C139 of C148

Report No. : FR860615C




